The RANS CD manual is designed to be printable on 3-hole punched
paper on your home printer. If you have the pre-printed manual,
follow the directions for rotation below.

If you desire to NOT print the pages, you may use the features
available with ADOBE Reader to rotate the pages on your computer
screen.

After the manual pages are printed, rotate the Parts Drawing page
180° to face the Parts List page. See the diagram below.

Parts Drawing page Parts List page



d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREIMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFHd3H LON AVIN
"AINO I 1dNVX3

LL0Z/GH/9 0056-05
\\ ‘
o )
(=) /
&
[
=
z=
.
a "
< = W
—_
=@
: -
3z O w
[ n
~
=) | M
o 22y 5
oo ~
aog
FEE
__.a ol
o
m =
&
E m
L H-€LE0IMd HY - 3903 ONIAVIT dITO 1Y ¥ - @
L T-€LE0IMdM H1-3903 ONIQVITdID 81 ¥ IN
b H-PSOIMAM HY - 914 dIL ONIM '€
L THYGOIMA H1- 914 dIL ONIM € /
b H-ZLEOIMAM HY - 3903 ONIMIVAL dITO g1 2
v T-2LE0IMd H1-3903 ONMIVYL IO 81 2 _ ]
vz Lr-OdVV 1IN WONINNTY 870 ) %
2
ALINVAD GIaNNN 1avd NOILdIg0S3a # ¢N/1
XTGNISSY 1Y diL - ONIM - 931aN00 SIS
90-0500 3OVd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVINTE 404 1LvV3id3d
'39Vd NOILdIFdOS3d S1dvd
ONIANOdSIHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14dvVd 3AONTY
"d3AdNIG ONIY-€ N3IdO

¢ d41S



“IVANVIN dNOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O &u iy
[5s) _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diN0 91y '+ IA na W_u
I T-€LE0IMdA H1-390d3 9NIava1diTo g9id v > [
I H-7¥S0IMdM HY - 9dId dIL ONIM '€ M z
I T-PSOIMdAM HT-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 3903 ONITIVEL dITO 9Id 2 m__
14 T-CLEO0IMdA H1-3903 ONITIVEL dITO g1d 2
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3IGNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3Hd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



00/62/20

SNOILLJO dT1INg JdDI1N0
I ALOA0D S9-S SUHE

vE8TAN

10-00



$-6S COYOTE Il - QUICK BUILD OPTIONS

PAGE 00-02

# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Assembly RH - Quick Build KAELOO11 1
2. Elevator Assembly LH - Quick Build KAELO012 1
3. Rudder Assembly - Quick Build KARDO0012 1
4. Horiz. Stab. RH - Quick Build KAHS0024 1
5. Horiz. Stab. LH - Quick Build KAHS0025 1
6. Flap Assembly (STD Wing) - Quick Build KAFL0007 2
6. Flap Assembly (116 Wing) - Quick Build KAFL0009 2
7. Aileron Assembly (STD Wing) - Quick Build KAALOOO3 2
7. Aileron Assembly (116 Wing) - Quick Build KAALQ005 2
8. Wing Assembly RH (116 Wing) - Quick Build KAWI0019 1
9. Wing Assembly LH (116 Wing) - Quick Build KAWI0020 1
9. Wing Assembly LH (STD Wing) - Quick Build KAWI0016 1
10. Fuselage Assembly TR - Quick Build KAFU0034 1
10. Fuselage Assembly TD - Quick Build KAFU0033 1
11. Bottom Wing Root Seal, RH KPWI0012-R 1
12. Bottom Wing Root Seal, LH KPWI0012-L 1
13. Gear Leg Fairing, Unpainted - RH (Trike) * , ** KPMG0070-R 1
13. Fairing - RH (Taildragger) *, ** KPMGO0069-R 1
14. Gear Leg Fairing, Unpainted - LH (Trike) *, ** KPMGO0Q70-L 1
14 . Fairing - LH (Taildragger) * , ** KPMGO069-L 1
15. Nose Gear Fairing Top - Quick Build ** KANGQ015 1
16. Nose Gear Fairing Bottom - Quick Build ** KANGO0016 1
“Referenced.
**Optional.

02/28/2000



S-6S COYOTE |l - GENERAL INFORMATION

# DESCRIPTION

PART NUMBER

PAGE 00-03

QUANTITY

O OWw~NOOTDD TP RAWN =

Flight Log

Maintenance Log Book
Assembly Manual
Experimental Decal Sheets
Range Decals

1/2" x .058 x 4" Anodized Aluminum Tubing *

Raw Stock Kit

1/2" x 020 x 28" Aluminum Sheet *

7/8" x .058 x 144" Anodized Aluminum Tubing *
3/4" x .058 x 12" Anodized Aluminum Tubing *
1/4" x .028 x 36" Anodized Aluminum Tubing *
1/8" x 3' Stainless Steel Rod *

1/2" x 12" Nylon Tubing (KSAC0039) *
1/2" x .035 x 12°  Anodized Aluminum Tubing *
1/2" x .028 x 15' Anodized Aiuminum Tubing *
3/8" x .095 x 8" Anodized Aluminum Tubing *
3/8" x .058 x 12" Anodized Aluminum Tubing *

Safety Wire
Warning Label
RANS Decal - Black **

. RANS Decal - White **
. S5-8 Cowling Decal - Black **
. 5-6 Cowling Decal - White **
. 8-6 Rudder Decal - White **
. S$-6 Rudder Decal - Black **

*Supplied in Raw Stock Kit.

**May be purchased separately, call the Parts Dept for pricing.

FLIGHT LOG
MAINTENANCE LOG
ASSEMBLY MANUAL
EXPER-DECAL
RANGE DECAL
KAAC0004-9
KAACO0004
KAACO0004-1
KAAC0004-2
KAAC0004-3
KAAC0004-4
KAAC0004-5
KAACQ0004-8
KAAC0004-10
KAAC0004-11
KAAC0004-13
KAACO0004-6
SAFETY WIRE
KPPLO0OO1

RANS DECAL-B
RANS DECAL-W

S-6 COWL DECAL-B
S-6 COWL DECAL-W
S-6 RUDDER DECAL-W
S-6 RUDDER DECAL-B

OO O OO0 2 aAaaaafdhaaaaalfN)aa a o o

12/29/2004



¥6/12/L0

LECLAN

ATHNHSSV HdDVTHSNA
[T HLOAOD S9-S SULERY

(3MI¥L "0 ¥399vHATIVL) 13QOW 3FHL NO
SON3d3d NOILVOOT SSNAL gv3O0 ONIONYT «

SSNYL \
5 a A a ¢ MY3IO ONIANY I«

10-10



S-6S COYOQTE Il - FUSELAGE

PAGE 01-02

# DESCRIPTION PART NUMBER QUANTITY
1. Fuseliage (Taildragger) KAFU0004 1
1. Fuselage (Trike) KAFU0006 1
2. #40 Siiver Clecos #40CLECOS 4
3. #30 Copper Clecos #30CLECOS 12
4. #11 Gold Clecos #11CLECOS 12
5. Cleco Pliers CLECO PLIERS 1

08/06/2000



(@]
=
~N
N
~
(@)
[e)}

MD2403
REV. C

RREMES 5—6S COYOTE II
TRIKE MAIN GEAR ASSEMBLY — 6

10—¢0



S-6S COYOTE Il - TRIKE MAIN GEAR ASSEMBLY - 6"

PAGE 02-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt - Close Tolerance NAS6604-23 2
2. 3/8" Thick Washer AN960-616 4
3. 1/4" Thin Washer AN960-416L 2
4. 6.2mm Drill Bit KPAC0205 1
5. Gear Leg KPMGO0197 2
6. 3/8" Tensile Nut AN365-624A 4
7. Reamer - 0.249 KPAC0204 1
8. Safety Wire*>*> 0
9. 5/16" Bolt AN5-16A 4
10. Hydraulic Brake Assembly, 6" KSBS0030 2
11. Axle* e 0
12. 5/16" Thin Washer AN960-516L 4
13. Tire, 6" KSMGO0013 2
14. Tire Tube, 6" KSMGO0016 2
15. 5/16" Tensile Nut AN365-524A 4
16. washer* e 0
17. Castle Nut* e 0
18. Cotter Pin* e 0
19. 90 Fitting KSBS0001 2
20. 1/4" Thick Washer AN960-416 2
21. 1/4" Shear Nut AN364-428A 2
22. 3/8" Bolt AN6-17A 4
23. Thread Sealant*»> 0
24 . Adhesive Super Glue*> e
25. #8 Pan Head Screw 8X1/2 PHS 4
26. Tinnerman A1789-8Z-1 4
27 . Main Gear Fairing Lower Bracket - RH KPMGO0127-R 1
27 . Main Gear Fairing Lower Bracket - LH KPMGO0127-L 1
28. Fairing Rib - Main Gear (Trike) KPMG0091 4
29. 3/32" Aluminum Pop Rivet 40APR1/8 30
30. Edge Trim X1011 3 ft
31. Gear Leg Fairing - RH (Trike) KPMGO0152-R 1
31. Gear Leg Fairing - LH (Trike) KPMGO0152-L 1

*Supplied pre-assembled to KSBS0030.
**Builder Supplied

11/14/2006



10* — BRAKE ASSEMBLY MAY VARY IN APPEARANCE
10%*

800¢/¢2/S0

***FILE NUT AS NEEDED
TO CLEAR GEARLEG

12 1 5%%%

**AS REQUIRED

MD2403
REV. A

RREMES S—65 COYOTE I
TAILDRAGGER MAIN GEAR ASSEMBLY — 6~

¢0—¢0



S-6S COYOTE Il - TAILDRAGGER MAIN GEAR ASSEMBLY - 6"

PAGE 02-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt - Close Tolerance NAS6604-23 2
2. 3/8" Thick Washer AN960-616 4
3. 6.2mm Drill Bit KPAC0205 1
4. Reamer - 0.249" KPACO0204 1
5. Gear Leg KAMGO0013 2
6. 3/8" Tensile Nut AN365-624A 4
7. Gear Leg Fairing - LH (Taildragger) KPMGO0147-L 1
7. Gear Leg Fairing - RH (Taildragger) KPMGO0147-R 1
8. Adhesive Super Glue*>* e 0
9. 5/16" Bolt AN5-16A 4
10. Hydraulic Brake Assembly, 6" KSBS0030 2
11. Axle* e 0
12. 5/16" Thin Washer AN960-516L 4
13. Tire, 6" KSMG0013 2
14 . Tire Tube, 6" KSMGO0016 2
15. 5/16" Tensile Nut AN365-524A 4
16. washer* e 0
17. Castle Nut* e 0
18. Cotter Pin* e 0
19. 90 Fitting KSBS0001 2
20. 1/4" Thick Washer AN960-416 4
21. 1/4" Shear Nut AN364-428A 2
22. 3/8" Bolt ANG-17A 4
23. Thread Sealant*> e 0
24 . Safety Wire*> e 0
25. #8 Pan Head Screw 8X1/2 PHS 4
26. Tinnerman Al1789-8Z-1 4
27 . Main Gear Fairing Lower Bracket - RH KPMGO0127-R 1
27 . Main Gear Fairing Lower Bracket - LH KPMGO0127-L 1
28 . Fairing Rib - Main Gear (Taildragger) KPMG0126 2
29. 3/32" Aluminum Pop Rivet 40APR1/8 22
30. Edge Trim X1011 3 ft
31. 5/16" Thick Washer AN960-516 8

NOTE: Tundra tire options inflate to 9Ibs maximum.
*Supplied pre-assembled to KSBS0030.

**Builder supplied. 5/23/2008



v0/61/40

MAIN GEAR LEG ASSEMBLY

TYPICAL FOR
BOTH FLANGES

MD2461

RREYMES S—-65S COYOTE I
OPTIONAL MAIN WHEEL PANT ASSEMBLY

10-v20



PAGE 02A-02
$-6S COYOTE |l - OPTIONAL MAIN WHEEL PANTS FOR STD 6" HYDRAULIC BRAKES

# DESCRIPTION PART NUMBER QUANTITY
1. Loctite Blue LOC-TITE 0
2. 1/4" Bolt AN4-4A 2
3. 1/4" Large Washer ANS70-4 2
4. Main Wheel Pant - 6" KPMGO0105 2
5. Wheel Axle Extender - 6" KPMGO0171 2
6. Wheel Pant Mount Plate KPMG0162 2
7. 3/16" Thick Washer AN960-10 4
8. 3/16" Bolt AN3-3A 4
9. 3/16" Nut Plate - K-1000-3 4
10. 3/32" Aluminum Pop Rivet 40APR1/4 8

*Builder must fabricate from raw stock.
7/19/2004



66/¥0/90

ATHINASSY dvHD HSON

IALOAOD S9-S Sk

IvQ3d ¥30dNy

10-€0



$-6S COYOTE Il - NOSE GEAR

# DESCRIPTION

PART NUMEER

PAGE 03-02

QUANTITY

*Supplied with Strut Assembly (KANG0OQ14).
“*Builder must fabricate from raw stock.

Woo~NdHNh bW

. 316" Shear Nut

3/16" Thin Washer
Stop Ring

316" Bolt

Loctite Blue

1/4" Shear Nut

1/4" Thin Washer
Steering Rod Linkage
Nose Gear Strut *

. Steer Horn

. Large Cotter Pin

. Grease

. Fork*

. 1/4" Plastic Washer *
. Aluminum Bushing, 3/4" x .058 x X **
. Spring ”

. Nos& Gear Axle

. Aero-Trainer Tire, 5"

. Aero-Trainer Tire Tube, 5"
. Hegar Nosewheel Hub Kit

5" Hegar Nosewheel Rim Kit

. Steer Rod, 2 7/8"

. 1/4" Shear Nut *

. 1/4" Bolt *

. Bearing Washer

. Thrust Bearing

. Nose Gear Strut/Fork Assembly

AN364-1032A
ANBG0-10L
KPNGD027
AN3-20A
LOC-TITE
AN364-428A
AN9B0-416L
NG-5L
KPNGO0G76
KPNGO0Q20
MS24665-285
KPNGO0073
PW-4
KAACD004-3
4259
KPNGOO74
KSMG0005
KSMGQ007
LG-NW-HUB
LG-NW-RIM-5
KPNG0017
AN3G4-428A
AN4-24A
TRA2435
NTA2435
KANGOO14

2 2 NOON2S 42 a2 2 L0000 ONAaAO0ORNRKN o 2N

6/11/2003



¥0/01/60

RIS S5—65 COYOTR 11 TRIKE

OPTIONAL NOSE GEAR

SHIMMY DAMPENER

MD2844

£0-€0



$-6S COYOTE Il - OPTIONAL TRIKE NOSE GEAR SHIMMY DAMPENER

PAGE 03-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-7 1
2. 3/16" Castle Nut AN310-3 1
3. Clevis* e 0
4. 3/32" Aluminum Pop Rivet 40APR1/8 4
5. 3/16" Nut Plate K-1000-3 2
6. Shimmy Damper Backing Plate KPNGO0047 1
7. Shimmy Damper KSAC0024 1
8. 3/16" Bolt AN3-20A 1
9. Shimmy Damper Horn - Nose Gear KPNG0046 1
10. 3/16" Shear Nut AN364-1032A 1
11. Shimmy Damper Mount - Nose Gear KPNG0045 1
12. 3/16" Bolt AN3-3A 2
13. 1/4" Thin Washer AN960-416L 1
14. 1/4" Bolt AN4-10A 1
15. JamNut* e 0
16. Small Cotter Pin MS24665-134 1
17. 1/4" Shear Nut AN364-428A 1
18. 1/4" Plastic Washer PW-4 2
19. 3/16" Thin Washer AN960-10L 2
20. 3/16" Thick Washer AN960-10 3

*Supplied with shimmy dampner.

9/10/2004



¥0/01/60

LOANNODSIA ¥VHD dSON TVYNOILdO

HLOAOD S9-§ SLULER Y

ONIHSNEG T3AIMS ¥3ddn

— 0l J3Q73m ONIHSNg

G0-€0



S-6S COYOTE Il - OPTIONAL NOSE GEAR DISCONNECT

PAGE 03-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Shear Nut AN364-428A 1
2. 5/16" Shear Nut AN364-528A 1
3. 1/4" Large Washer ANS70-4 4
4. 1/4" Plain Nut AN345-416 1
5. Sleeve - Nose Gear KPNGO0068 1
6. Loctite Blue LOC-TITE 0
7. Steer Cam KPNGO0065 1
8. Keep Rod KPNGO0066 1
9. Spring C-5125 2
10. 3/16" Shear Nut AN364-1032A 5
11. Shackle RL-205-T 2
12. Aluminum Bushing, 1/2" x .058 x 3/8" * KAAC0024-1 0
13. Steel Bushing, 3/8" x .028 x 7/16" * KAAC0024-2 0
14, 1/4" Thick Washer AN960-416 2
15, Steel Bushing, 3/8" x .028 x 1/4" * KAAC0024-2 0
16. 5/16" Eyebolt AN44B-34A 1
17. Aluminum Shim KPBS0003 4
18. Locking Cam KPNGO0064 1
19. 3/16" Bolt AN3-4A 1
20. 3/16" Bolt AN3-14A 4
21. Bearing Washer ** TRA2435 3
22. Raw Stock Kit - Nose Gear Disconnect KAAC0024 1
23. 5/16" Thick Washer ANO60-516 2

*Builder must fabricate from raw stock.
**As required.

9/10/2004



v0/01/60

dANAdNVA AWNIHS
LOANNOODSId dvdD HASON "TVNOILJO
[I HLOAOD S9-S SlUlsk d

I NINNALL

Ll

® ®
®z| > d“

5/6 ©_<z |

~
$2 ~ O~
J > ~ 4 gl
G L2, N
% /

JA

N {
= v g
W )
NISF
s \

J,
n :g-k
A )
® \
‘i

X AT
rmme
=y
O

g

\
0

10-€0



S-6S COYOTE Il - OPTIONAL NOSE GEAR DISCONNECT SHIMMY DAMPENER

R R T N W W W G G ¥
o~ WN-2O0O

*Buitder must modify, refer to text for instructions.

OO~ WN-

PAGE 03-08

. Aluminum Bushing, 1/4" x .028 *

# DESCRIPTION PART NUMBER _QUANTITY
1/4" Thin Washer AN960-416L 2
1/4" Bolt AN4-13A 1
Loctite Blue LOC-TITE 0
Small Cotter Pin MS24665-134 1
Shimmy Damper KSAC0024 1
3/16" Bolt AN3-13A 2
Universal Bushing Joint KPNGO0067 1
1/4" Shear Nut AN364-428A 2
Long Wing Channel * W-WCL 2

. 1/4" Bolt AN4-15A 1
. 3/16" Shear Nut AN364-1032A 2
. 3/16" Thin Washer AN960-10L 2
. Inspection Ring CV-IR 1
. Inspection Plate CV-IP 1
. 3/16" Bolt AN3-7 1
. 3/16" Thick Washer AN960-10 2
. 3/16" Castle Nut AN310-3 1

KPAC0033 1

9/10/2004



16/Gl/C1L

DNIIATVA LOYLS THHHM dSON
MAL0A0D §9-S SSUY .

o —
////
(
1
lwadely] l ,,/

!

|

|

|

1

!

7 I/:
-1

g I

d )
L 4 | /
////f: \\\ //
/, l )
”/’” \\ NP
, - ’/
,,/,’ ’/\1 t -
e - | :’/

-7 / 'y
- ¥
// / | :
.7 - :'
/// / li
e | \

Ay
»

INVd M4 HIVANAIANN
NV 3JONV1d INVd 13V 30 404 NO

1534 ANV ONIYIV4 1NALS ¥3MOT 3HL
01 Jd313A14 35V S3TONY INNOW ONIYIVS

60-€0



$-6S COYOTE Il - NOSE WHEEL STRUT FAIRING PAGE 03-10

# DESCRIPTION PART NUMBER QUANTITY
1. J&B Weld Epoxy * J&B 0
2. 5-6/8-12 Lower Fairing LG-LN-FAIR 1
3. Nose Wheel Pant *™* e 0
4. Upper Fairing ’ 6-LG-UN-FA 1
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 4
6. Small Rubber Edging 8510K11 12 in
7. Existing Gear LegParts** ... - 0
8. Upper Fairing Mount LG-NFMNT-L 1
9. Upper Fairing Mount LG-NFMNT-R 1
10. 3/32" Aluminum Pop Rivet 40APR1/8 2

*Use JB Weld packed in original kit or equivalent.
Reference only. 05/07/1997



L6/SL/Ct

ATINASSV INVd THHHM HSON TVNOILdO
IMIHLOAOD S9-§ SLUCERY

SCOLON

L1-€0



$-6S COYOTE Il - OPTIONAL NOSE WHEEL PANT

PAGE 03-12

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Boit AN3-5A 4

2. 3/18" Thick Washer ANS60-10 2

3. 3/16" Large Washer ANS70-3 2

4. 316" Nut Plate K-1000-3 2

5. 3/32" Aluminum Pop Rivet 40APR1/8 4

6. Loctite Blue LOC-TITE 0

7. Nose Wheel Pant, FWD NWP-FWD 1

8. Nose Wheel Pant, AFT NWP-AFT 1

9. Rubber Trim X1011 8 in

08/22/1996



¢0/90/ 11

TAILWHEEL ASSEMBLY DETAIL J

/&u&\z PR
<

6
5

MD3693

&[>«

RAENTSS S-6S COYOTE II
TAILWHEEL ASSEMBLY



$-6S COYOTE I - TAILWHEEL PAGE 03A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Socket Head Cap Screw * KSHWO0058 1
2. Tailwheel * KSTG0002 1
3. Tailwheel - Fork * KPTG0005 1
4. Tailwheel - Swivel Block * KPTG0003 1
5. Tailwheel - Steer Horn * KPTG0004 1
6. Tail Spring KPTGO0033 1
7. Grease Fitting * MS5003-1 1
8. Tailwheel Assembly KATG0002 1
9. Tailwheel - Spring Mount Channel * KPTGO0007 1
10. 3/8" Thick Washer * AN960-616 1
11. 3/8" Tensile Loc Nut * AN365-624A 1
12. Cotter Pin * MS24665-287 2
13. 1/2" Castle Nut * AN320-8 2
14 . 1/2" Thick Washer * ANS60-816 1
15. Tailwheel - Tension Spring * KSTG0003 1
16 . Tailwheel - Tension Key * KPTG0006 1
17 . 1/4" Shear Nut AN364-428A 2
18. 1/4" Thick Washer ANSE0-416 2
19. Washer * KSHWO0059 1
20. 1/4" Eyebolt AN43B-5A 2
21. "S" Hook TW-SHOOK 2
22. Chain TW-C 2
23 Steer Spring TW-8-SPR 2

*Included in tailwheel assembly.

11/6/03



¢0/21/50

RIS S5S—6S COYOTE II
FLOORBOARD ASSEMBLY

MD2259

10—-%0



S-6S COYOTE Il - FLOORBOARD ASSEMBLY: PAGE 04-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 8
2. 3/16" Large Washer AN970-3 8
3. Floorboard FB-FB(6) 1
4. 3/32" Aluminum Pop Rivet 40APR1/8 16
5. 3/18" Nut Plate K-1000-3 8
6. Floorboard Support Channel KPFUOQ010 2
7. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-862 2
8. Floorboard Wear Plate KPFUO0381 1
9. #4 Small Pan Head Screw 4X1/4 PHS 5

5/13/2003



90//LL/ 1L

I
I
I
Jj'@\
Y
!
I

//
]!
2
.

UPPER TOE PEDAL ASSEMBLY

RARNMISS S—65 COYOTE II
HYDRAULIC BRAKE SYSTEM



S-6S COYOTE Il - STANDARD SINGLE HYDRAULIC BRAKE SYSTEM

PAGE 04A-2

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedal KPCS0066 2
2. 3/16" Bolt AN3-13A 4
3. Rudder Pedal Bushing KPCS0017 4
4. Brake Saddle KPCS0024 4
5. 3/32" Aluminum Pop Rivet 40APR1/8 8
6. 3/16" Nut Plate K-1000-3 3
7. Swivel Bushing KPCS0075 2
8. Swivel Bushing KPCS0056 2
9. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 56
10. Rudder Pedal-Web KPCS0063 4
11. Rudder Pedal-Hinge Plate, LH KPCS0064-L 4
12. Rudder Pedal-Hinge Plate, RH KPCS0064-R 4
13. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 4
14. 1/2" Plastic Washer KSAC0005 12
15. Large Cotter Pin MS24665-285 2
16. Rudder Pedal-Cylinder Attach Bracket KPCS0065 4
17. Grommet MS35489-6 1
18. Straight Fitting KSBS0002 2
19. Hydraulic Brake Reservoir KSBS0034 1
20. Vented 1/8" Cap Plug **** e 0
21. Zip Ties ZIP TIES 10
22. Tee Fitting KSBS0003 1
23. Teflon Tape ** TEFLON TAPE 0
24 . Hydraulic Brake Line (+4 Dual Hyd Brakes) KSBS0004 24 ft
25. Master Cylinder - Brake (+2 Dual Hyd Brakes) KSBS0031 2
26. 5/16" Plain Nut* e 0
27. 90 Fitting KSBS0001 11
28. Stainless Steel U Bracket SU-118 4
29. Brake Mount Bracket, LH B-MBRKT-L 4
30. Brack Mount Bracket, RH B-MBRKT-R 4
31. 5/16" Shear Nut (+2 Dual Hyd Brakes) AN364-524A 2
32. 5/16" Thin Washer (+2 Dual Hyd Brakes) AN960-516L 2
33. 1/4" Thin Washer (-2 Dual Hyd Brakes) AN960-416L 18
34. 1/4" Thick Washer AN960-416 16
35. 1/4" Bolt AN4-5A 8
36. 1/4" Shear Nut AN364-428A 8
37. 3/16" Bolt AN3-12A 4
38. 3/16" Shear Nut AN364-1032A 6
39. 3/16" Thick Washer AN960-10 8
40. 8-32 Pan Head Machine Screw KSHWO0008 16
41 . Parking Brake KSBS0007 1
42. 8-32 Tee Nut KSHWO0007 16

*Supplied with Master Cylinder.

**Builder provides.

****xSupplied with Brake Reservoir

***Builder must fabricate from raw stock.

11/17/2006



S-6S COYOTE Il - STANDARD SINGLE HYDRAULIC BRAKE SYSTEM - CONTINUEDPAGE 04A-3

# DESCRIPTION PART NUMBER QUANTITY
43 . 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4

44 . Wire Swivel/Screw Stop 2361 1

45. Small Cotter Pin MS24665-134 1

46. Park Brake Backing Plate KPBS0008 1

47 . Cable Housing Swivel Stop Bracket KPBS0010 1

48. Cable Housing Swivel Stop KPBS0009 1

49. Parking Brake Control Cable 4-336 1

50. 3/16" Bolt AN3-15 2

51. 3/16" Single Ear Nut Plate MS21051-L3 1

52. 3/16" Bolt AN3-12A 2

53. 3/16" Thin Washer (+4 Dual Hyd Brakes) AN960-10L 8

54 . Conduit Clamp S1-CC 1

55. 5/8" Non-Cushioned Clamp AN742-D10 1

56. Aluminum Tube, 1/2" x .035 x 7" *** KAAC0027-1 0

57 . 3/16" Insert Nut (Less Dual Hyd Brakes) I-NUT 2

58. Hydraulic Brake Raw Stock Kit (Less Dual Hyd Brakes) KAACO0027 1

59. 1/4" Bolt (Less Dual Hyd Brakes) AN4-4A 2
*Supplied with Cleveland Master Cylinder.

Builder provides. 11/17/2006

***Builder must fabricate from raw stock.



S-6S COYOTE Il - OPTIONAL DUAL HYDRAULIC BRAKE SYSTEM

PAGE 04A-4

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedal KPCS0066 2
2. 3/16" Bolt AN3-13A 4
3. Rudder Pedal Bushing KPCS0017 4
4. Brake Saddle KPCS0024 4
5. 3/32" Aluminum Pop Rivet 40APR1/8 8
6. 3/16" Nut Plate K-1000-3 3
7. Swivel Bushing KPCS0075 2
8. Swivel Bushing KPCS0056 2
9. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 56
10. Rudder Pedal - Web KPCS0063 4
11. Rudder Pedal - Hinge Plate, LH KPCS0064-L 4
12. Rudder Pedal - Hinge Plate, RH KPCS0064-R 4
13. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 4
14. 1/2" Plastic Washer KSAC0005 12
15. Large Cotter Pin MS24665-285 2
16. Rudder Pedal - Cylinder Attach Bracket KPCS0065 4
17. Grommet MS35489-6 1
18. Straight Fitting KSBS0002 2
19. Hydraulic Brake Reservoir KSBS0034 1
20. Vented 1/8" Cap Plug **** e 1
21. Zip Ties ZIP TIES 10
22. Tee Fitting KSBS0003 1
23. Teflon Tape ** TEFLON TAPE 0
24 . Hydraulic Brake Line KSBS0004 28 ft
25. Master Cylinder - Brake KSBS0031 4
26. 5/16" Plain Nut* e 0
27. 90 Fitting KSBS0001 11
28. Stainless Steel U Bracket SU-118 4
29. Brake Mount Bracket, LH B-MBRKT-L 4
30. Brake Mount Bracket, RH B-MBRKT-R 4
31. 5/16" Shear Nut AN364-524A 4
32. 5/16" Thin Washer AN960-516L 4
33. 1/4" Thin Washer AN960-416L 16
34. 1/4" Thick Washer AN960-416 16
35. 1/4" Bolt AN4-5A 8
36. 1/4" Shear Nut AN364-428A 8
37. 3/16" Bolt AN3-12A 4
38. 3/16" Shear Nut AN364-1032A 6
39. 3/16" Thick Washer AN960-10 8
40. 8-32 Pan Head Machine Screw KSHWO0008 16
41 . Parking Brake KSBS0007 1
42 . 8-32 Tee Nut KSHWO0007 16

*Supplied with Master Cylinder.

**Builder provides.

****xSupplied with Brake Reservoir

***Builder must fabricate from raw stock.

11/17/2006



S-6S COYOTE Il - OPTIONAL DUAL HYDRAULIC BRAKE SYSTEM (CONTINUED)

PAGE 04A-5

# DESCRIPTION PART NUMBER QUANTITY
43 . 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
44 . Wire Swivel/Screw Stop 2361 1
45. Small Cotter Pin MS24665-134 1
46. Park Brake Backing Plate KPBS0008 1
47 . Cable Housing Swivel Stop Bracket KPBS0010 1
48. Cable Housing Swivel Stop KPBS0009 1
49. Parking Brake Control Cable 4-336 1
50. 3/16" Bolt AN3-15 2
51. 3/16" Single Ear Nut Plate MS21051-L3 1
52. 3/16" Bolt AN3-12A 2
53. 3/16" Thin Washer AN960-10L 12
54 . Conduit Clamp S1-CC 1
55. 5/8" Non-Cushioned Clamp AN742-D10 1
*Supplied with Master Cylinder.
Builder provides. 11/17/2006

***Builder must fabricate from raw stock.



10/GZ/SO

A THIWHSSV TIVMHAIA
IMHLOAOD S9-S SLUER S

10-S0



§-6S COYOTE li - S-1 FIREWALL

PAGE 05-02

# DESCRIPTION PART NUMBER QUANTITY
1. Splice Tube, 3/4" x .058 x 4" * KAAC0004-3 0
2. S-1 Top Former S1-TF-ES 2
3. Reducer, 3/4" x .058 x 1 * KAAC0004-3 0
4. 3/16" Nut Plate K-1000-3 2
5. Firewall KPFW0014 1
6. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
7. Rubber Grommet MS35489-17 4
8. Forward Contour Former EC-FCF 2
9. Mounting Bracket KPACQ0003 2
10. Reinforcing Plate 4x4x.032 (-1 Elect Start) ** S1-FPP 1
11. 3/16" Aluminum Pop Rivet - Cherry Q (-2 Elct Strt) ** AAPQ-64 2
12. Firewall Pulley (-1 Elect Start) ** 106 1
13. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 55
14. 3/32" Aluminum Pop Rivet 40APR1/8 4
15. Firewall Soundproofing S1-FWSP 1
16. Heater Hole Patch KPFW0015 1
17. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 4

*Builder must fabricate from raw stock.
**Delete with electric starter option.

10/28/2004



G6/8¢/11

RRAEIMIE3 S-6S COYOTE 1T
503/582 FOCALIZED ENGINE MOUNT

10-90



$-6S COYOTE Il - 503/582 ENGINE MOUNT

PAGE 06-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Tensile Nut AN365-428A 8
2. 1/4" Thick Washer AN960-416 20
3. 1/4" Bolt AN4-27A 4
4. Focalized Engine Mount EG-FM-503/582(6) 1
5. 1/8" Aluminum Washer EG-AW 8
6. Barry Mount 22001 4
7. Spacer Bushing, 1 1/8" x 3/8" x .058 EG-B-3/8X1 1/8 4
8. Focalized Mount Plate EG-FOMP 2
9. 7/16" Thick Washer AN960-716 8
10. 1/4" Bolt AN4-17A 2
11. 3/16" Bolt * AN3-4A 1
12. 3/16" Shear Nut * AN364-1032A 1
13. 3/16" Thin Washer * AN960-10L 1
14. Pulley * KSHWO0040 1
15, Jib Strap * RL-319 1
16. 1/4" Boit AN4-30A 2

*Delete with electric starter option.

10/06/1997



GO/0L/L0

\
&
\

A)
\
Ay
]
A
1]
|
b
\..
|
|
|
|
1
|

SHIM ENGINE MOUNT AS REQUIRED
TO ACHIEVE 1/8" TO 1/4" OFFSET
AT PROP TIP.

RREIMNIEI S-6ES/S-6S COYOTE 11
912/912S DYNAFOCAL ENGINE MOUNT

€0-90



S-65 COYOTE Ii - 912/912S ENGINE MOUNT

OCO~NOONAWN-

PAGE 06-04

# DESCRIPTION PART NUMBER QUANTITY
. 114" Tensile Nut AN365-428A 4
. 114" Thin Washer AN960-416L 8

1/4" Bolt AN4-26A 1
1/4" Bolt AN4-16A 1
Bushing 912DONUT4 4
912 Engine Aftachment EG-FEA-912 2
Rubber Washer 912DONUT-3 8
Washer 912DONUT-2 8
3/8" Thick Washer AN960-616 8
. 3/8" Tensile Loc Nut MS21045-6 4
. 10MM Loc Washer 945-753 4
. 10MM Bolt 875-550 4
. 3/8" Bolt ANG-33A 4
. 912 Focalized Engine Mount KAPWO0014 1
. 1/4" Bolt AN4-27A !
. 1/4" Bolt AN4-17A 1
. 1/4" Thick Washer AN960-416 4

1/28/2004



%4
‘/

39v0 NO d3073M gvl

194

TV\

00/10/€0

TWL3G NOILOISHILNS 3dNL T¥OIgAL

ATEANISSY L0,

ATENISSY v,

ATENASSY UNODTIVL
[ HLOAOD 59 -5 SR

SR

ABHISSY L8,

AAEL ]
SCCOW

TWLINOZIMOH 335 "AT9W3SsY

3304349 S3vd

NOILD3S ¥OLYAITI "Y3IZNIEvss

1NN TIYLSNI

10-40



$-6S COYOTE Il - TAILCONE

PAGE 07-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 257
2. 3-Way Cluster Gusset Inner 3-CG-l 12
3. 3-Way Cluster Gusset Outer 3-CG-0 12
4. Longeron Fairings LONG-FAR 4
5. Top Longeron, 9' KPFU0243 2
6. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-41 20
7. Station 6 Top Cross Tube TC-S-6-T 1
8. Station 6 Top Diagonal KPFU0252 1
9. Station 5 Top Cross Tube KPFU0251 1
10. Station 5 Top Diagonal KPFU0250 1
11. Station 4 Top Cross Tube KPFUO0249 1
12. Station 4 Top Diagonal KPFU0248 1
13. Station 7 Side Diagonal KPFU0253 2
14, Station 6 Bulkhead KPFU0259 1
15. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 18
16. Bottom Longeron, 9' TC-BOT-LONG 2
17 . Bottom Stringer, 1/2 x .035 x 119" * KAAC0004-10 0
18. Station 4 Bottom Diagonal KPFU0246 1
19. Station 4 Side Diagonal KPFUO0245 2
20. Station 4 Lower Side Diagonal KPFUO0247 2
21. Station 4 Boftom Cross Tube TC-S4-B 1
22 . Station 4 Side Tube KPFU0244 2
23. 1/8" Primer Line, 1" PRIMER LINE 2
24 . Zip Ties ZIP TIES 2
25 . Station 5 Bottom Cross Tube TC-S-5-B 1
26. Stringer Stand Off, 1/2" Nylon Tubing x X * KAACO0004-8 0
27 . Safety Wire SAFETY WIRE 0
28. Side Stringer TC-S-STR 2
29. 3/16" Shear Nut AN364-1032A 9
30. 3/16" Thin Washer AN960-10L 8
31. 3/16" Bolt AN3-11A 1
32. Station 5 Diagonal Cable KAFUO0031 2
33. 3/16" Bolt ™ AN34A 8
34, Station 4 Diagonal Cable KAFUO030 2
35. Tailcone Cable Attachment KPFU0026 8
36. Station 6 Side Tube KPFU0254 2
37. Station 6 Bottom Cross Tube TC-S-6-B 1
38. Station 6 Side Diagonal KPFU0255 2
39. Station 5 Side Tube KPFUO0256 2
40. Station 5 Side Diagonal KPFU0257 2
41. Station 5 Bottom Diagonal TC-5-B-1 1
42 . Station 6 Bottom Diagonal TC-6-B-1 1
43. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 50
44 . 3/32" Aluminum Pop Rivet 40APR1/8 2
45. Top Longeron Doubler, 7/8" x .058 x 29 7/8" * KAAC0004-2 0

*Builder must fabricate from raw stock.

**Use AN3-5A0n lower station 4, if installing Optional AFT Baggage Compartment.

06/01/2000



00/90/01

AN THINHSSY "TANNVHD TIV.L
IHHLOAOD S9-S SULER Y

g 'AJY
612ZAN

B Ol

€0-20



8-6S COYOTE Il - TAIL CHANNEL

PAGE 07-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet (Trike only) 40APR1/8 4
2. 1/4" Nut Plate (Trike only) MS21047-04 2
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 42
4. Tail Channel TC-TC 1
5. 1/4" Eyebolt * AN43B-13A 0
6. 1/4" Thin Washer (Trike only) AN960-416L 2
7. Lower Cable Tang (Trike only) TC-LCT 1
8. 1/4" Bolt (Trike only) AN4-16A 2
9. Bottom Gusset - Tail Channel KPFU0279 1
10. Tail Channel Cover TC-COVER 1
11. Tail Tie Down Hook (Trike only) KPFU0012 2
12. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-46 2
13. Tailcone Upper Gusset KPFU0074 1
14 . 1/8" Stainless Steel Pop Rivet - Cherry Q (Trike only) CCPQ-42 6
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 18

*See Vertical Stabilizer.

09/14/2000



¢0/90/01

RA/RINIET S-6S COYOTE 11

CONVENTIONAL GEAR MODEL (TD)
TAIL SPRING MOUNT

S0—-40



$-6S COYOTE Il - TAIL SPRING MOUNT

PAGE 07-06

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/4 10
2. 1/4" Nut Plate MS21047-04 4
3. Tail Spring Side Gusset TSM-8G-T2 2
4. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 22
5. Tail Spring Mount Plate KPTG0032 1
6. 1/4" Bolt AN4-16A 2
7. Longeron Doubler TSM-DUB 2
8. Aluminum Bushings 3/8" x .065 * TD-ANTI-CB 1
9. Hummertang ** T12-HT6 2
10. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 30
11. 1/4" Bolt AN4-23A 2
12. Bushing - Tailwheel KPTG0035 2
13. Mounting Strap - Tailwheel KPTG0030 1
14. 1/4" Thin Washer AN960-416L 1
15. 1/4" Tensile Nut AN365-428A 1
16. 1/4" Bolt AN4-10A 1

*Builder manufactures from 3/8 X .065 raw stock.
**Builder drills one end to 1/4" diameter.

11/6/03



C880N

HOVODVE L4V TVYNOILLJO

IIHLOAOD S9-S SLUILER

16/1¢/10

L0-20



$-6S COYOTE Il - OPTIONAL AFT BAGGAGE

PAGE 07-08

# DESCRIPTION PART NUMBER QUANTITY

1. 3/16" Bolt AN3-6A 4

2. 3/4" Non-Cushioned Clamp AN742-D12 2

3. Baggage Frame Top Tube KPFU0002 1

4. 3/16" Shear Nut AN364-1032A 4

5. Baggage Frame Side Tube KPFU0266 2
6. AFT Baggage Door KPDRO0004 1

7. AFT Baggage Door Frame KPDR0003 1

8. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 20
9. Piano Hinge * BD-HINGE 6 in
10. Wing Head 1/4 Turn Stud 82-12-160-16 3
11. Rubber Washer #201 3
12. Wear Washer Nylon #103 3
13. Snap Ring #101 3
14. 3/32" Aluminum Pop Rivet 40APR1/4 6
15. 1/4 Turn Receptacle #302 3
16. Baggage Frame Bottom Tube KPFU0004 1
17. 5/8" Cushioned Tube Clamp MS21919-DG10 2
18. AFT Baggage Compartment AFT-BAG 1
19. Strap ** AFT-BAG-STRAP 0
20. 3/16" Bolt AN3-5A 2
21. 3/16" Large Washer AN970-3 2
22. Foam Rubber Strip, 3/8" x 3/16" WS-FS 1rls
23. 3/16" Thin Washer AN960-10L 4

*Buiider cuts into 2 equal lengths.
**Supplied with Bag.

04/09/1999



10/82/C1

: 8
REFER TO STANDARD \%,
E_z SYSTEM - &

._

2~ g %
7~ S @/u

SEE TRIM WHEEL

7 (oe/mson
HARDWARE mw__w wn_uw
2
THIS HOLE WIiLL
NEED TO BE DRILLED
ouUT TO 1/4" -
IMPORTANT: _ur.pOm\
TWO WASHERS BETWEEN
FOR CLEARANCE
RRFEIMES S-65/S-6ES/S-6XL COYOTEII
CONTROL STICK ASSEMBLY o36e0

10-80



S-6S COYOTE Il - CONTROL STICK

PAGE 08-02

# DESCRIPTION PART NUMBER QUANTITY
1. 7/8" End Cap CS-EC 2
2. Bearing Washer CS-BW 8
3. Control Stick Grip CS-G 2
4. Control Stick CS-CS-A 2
5. Thrust Bearing CS-TB 4
6. 3/16" Shear Nut AN364-1032A 6
7. 3/4" Nyloc Nut CS-3/4LOCNUT 2
8. Aluminum Stop Sleeve, 3/4" x .058 x 3/4" * KAAC0004-3 0
9. 3/16" Bolt AN3-10A 5
10. 3/16" Thin Washer ANS60-10L 20
11. 5/8" Push Pull Tube, 12" KPCS0136 1
12. Control Stick Torque Tube CS-TT-A 1
13. Male Rod End, 1/4" x 1/4" NM-4 2
14. 1/4" Plain Nut AN345-416 4
15. Control Stick Link Tube CS-CSLT-3 1
16. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
17. 3/16" Tensile Nut AN365-1032A 1
18. 1/4" Plastic Washer PW-4 2
19. Aluminum Bushing, 1/4" x .028 x 17/32" * KAAC0004-4 0
20. 1/4" Bolt AN4-10A 2
21. 1/4" Shear Nut AN364-428A 2
22. 1/4" Thick Washer AN960-416 4
23. 3/16" Bolt AN3-12A 1
24 . 1/4" Plain Bolt 1/4X1 BOLT 2
25. 5/8" Push Pull Tube, 32" KPCS0137 1
26. Side Plate KPACO0154 2
27. Flap Pivot/Bushing, Bolt KPCS0138 1
28. Aluminum Bushing, 1/4" x .028 x 5/8" * KAAC0004-4 0
29. 3/16" Castle Nut AN310-3 3
30. Sinall Cotter Pin MS24665-134 3
31. 3/16" Bolt AN3-12 3

*Builder must fabricate from raw stock.

11/29/1999



-t
o
S—
o
(o)}
S—
o
o

4
B B = {]
K 4 -=—10
/, —N) —
g [©2R0)

|
’
A
;W
-
N
o

[

30 ~
VERY 2
MP _~"WELDED BUSHING _
MPORTANT AT TOP OF FUSELAGE 3%
RIVET, 7
SEE TEXT " 28
=N
: uM\d,dw
REFER TO WING g
INTERNAL BRACE o
TUBE SECTION L s
®
MO508 WKG
20 &

RARNMIES S-6S COYOTE II

AILERON PUSH PULL TUBE SYSTEM

VERY IMPORTANT
RIVET, SEE TEXT

REFER TO WING
INTERNAL BRACE
TUBE SECTION

—_—

£0-80



S-6S COYOTE Il - AILERON PUSH PULL SYSTEM

PAGE 08-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-22A 2
2. 1/4" Thin Washer AN960-416L 7
3. Male Rod End, 1/4" x 1/4" NM-4 8
4. 1/4" Bolt AN4-7A 4
5. 1/4" Shear Nut AN364-428A 8
6. 3/16" Plastic Washer PW-3 2
7. 1/4" Plain Nut AN345-416 4
8. Aileron Push Pull Tube, 116 Wing CS-27 5/8PPT-116 2
8. Aileron Push Pull Tube, Standard Wing CS-37 7/8PPT 2
9. Bearing Flange BR-FLNG 6
10. Bell Crank AIL-2/1BC 2
11. Aileron Push Pull Tube, 116 Wing CS-89PPT-116 2
11. Aileron Push Pull Tube, Standard Wing CS-110PPT 2
12. Bell Crank Gusset, RH ** CS-BELGU-RH 0
12 . Bell Crank Gusset, LH ** CS-BELGU-LH 0
13. Aileron Push Puil Tube, 18" CS-18PPT 2
14. Compression Tube Doubler ** CS-CTD 0
15. 1/4" Plastic Washer PW-4 6
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 24
17. 3/16" Bolt AN3-7A 2
18. Aluminum Bushing, 1/4 " x.028 x 3/8" * KAAC0004-4 0
19. 3/16" Shear Acorn Nut 22NKMO02 4
20. 1/4" Bolt AN4-17A 1
21. 3/16" Thick Washer ANS60-10 2
22 . Push Pull Tube Guide KPCS0150 2
23. 3/16" Bolt AN3-12A 2
24 . Control Stick Tee CS-TEE-B 1
25. 1/4" Thick Washer ANS60-416 9
26. 1/4" Bolt AN4-12A 1
27. Bearing SR4APP B
28 . 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 32
29. Push Pull Tube End Fitting CS-3/4PTEF 8
30. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 2
31. 3/16" Thin Washer AN960-10L 2

*Builder must fabricate from raw stock.

**Referenced from the Wing Internal Brace Tube section.

11/21/2000



£6/¥2/60

PULLEY LOCATIONS

A.

o

20

BUSHINGS WELDED TC LONGERON JUST
AFT OF S-2 BOTTOM CROSSING TUBE.

BUSHINGS WELDED TO NEAR THE CENTER OF THE
BOTTOM CROSSING TUBE OF THE SEAT TRUSS.

11 HOLES LOCATED NEAR THE CENTER OF THE S—3 BOTTOM

RCSSING TUBE.

11 HOLES LOCATED NEAR THE CENTER OF THE S-3 TOP CROSSING

HOLES ARE DRILLED AT AN ANGLE.

UBE. HOLES ARE DRILLED AT AN ANGLE.

CONTROL TEE.

SEE PUSH PULL TUBES.

RRARITIES S-6ES/S-6S/S-6XL COYOTE II
AILERON CABLE SYSTEM

MD307

G0-80



$-6S COYOTE Il - AILERON CABLES

PAGE 08-06

# DESCRIPTION PART NUMBER QUANTITY
1. Pulley AN210-2A 8
2. Hummertang T12-HT6 16
3. 3/16" Shear Nut AN364-1032A 12
4. 3/16" Bolt AN3-6A 8
5. 3/16" Bolt AN3-7A 4
6. Shackie RL-205-T 12
7. 3/16" Bolt AN3-3A 4
8. Loc Ring RL 27 1/4 8
9. 3/16" Bolt AN3-11A 2
10. 3/16" Bolt AN3-12A 2
11. 3/16" Tensile Nut AN365-1032A 8
12. Aileron Cables S6ES-AIL-CAB-PPT-B 1
13. Turnbuckle RL-335-AT 2
14. Clevis Pin MS20392-2C17 8

05/07/1997



00/9¢/0}

Lo ATHWISSY

ERY

MAIVH dOTIALNI A4dTON

10-60



§-6S COYOTE Il - MOLDED INTERIOR HARDWARE

PAGE 09-02

# DESCRIPTION PART NUMBER QUANTITY
1. Rubber Strip RS9805 2 ft
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 40
3. Acrylic Foam Tape 4929 5 ft
4 Baggage Mount Frame Tube, 1/2" x .035 x X" * KAACO0004-10 0
5. Plastic 90 5002830 4
6. #4 Thread Rolling Screw PPP4-382 22
7. Screw Rivet M60-0580-01 14
8. Seat Belt Tang Extension KPIN0020 2
9. AFT Capture Strip, R KPINOO16-R 1
9. AFT Capture Strip, L KPINQO16-L 1
10. Panel Retainer KPIN0O17 2
11. FWD Capture Strip, R KPINOO18-R 1
11. FWD Capture Strip, L KPINOO18-L 1
12. Long Plastic Zip Ties LONG ZIP TIES 4
13. 5/8" Cushioned Tube Clamp MS21919-DG10 4
14. 3/16" Shear Nut AN364-1032A 4
15. 3/16" Plastic Washer PW-3 4
16. 3/16" Bolt AN3-4A 4
17 . Kick Panel Firewall Retainer KPINOO19 2
18. 1/4" Bolt AN4-5A 2
19. 1/4" Thick Washer AN960-416 2
20. 1/4" Shear Nut AN364-428A 2
21. #4 Small Pan Head Screw 4X1/4 PHS 6
22 . Interior Template INT-TEMP 1
23. Baggage Compartment Bottom BAG-BOT 1

“Builder must fabricate from raw stock. Cut to length, see text.

10/26/2000



86/61/50

5
;
:
i
:
e

<
o
=
o
=
C
Z
=
T
Z
o
3
>
L2
0]
%
S
~<

£0-60



S-6S COYOTE Il - MOLDED INTERIOR ASSEMBLY PAGE 09-04

# DESCRIPTION PART NUMBER QUANTITY
1. Interior Panel, Back Panel KPINOOO1 1
2. Interior Baggage Compartment KPINO002 1
3. Interior Panel Flap Teleflex Cover KPIN0003 1
4 . Interior Panel Baggage Compartment KPINO0O4 1
5. Interior Panel Seat Side, Open (STD for 6SXL) KPIN0024 1
5. Interior Panel Seat Side, LH KPIN0OOO05 1
6. Interior Panel Seat Center KPINOOO6 1
7. Interior Panel Seat Side, Open (STD for 6SXL) KPINO025 1
7 . Interior Panel Seat Side, RH KPINOOQ7 1
8. Interior Panel Kick Panel, LH KPINOQOO8 1
9. Interior Panel Kick Panel, RH KPIN0O0Q9 1
10. Interior Panel Control Stick _ KPINOO10 1
11. Interior Panel Inspection Panel Cover KPIN0O11 1
12. Interior Panel Boot Retainer KPINOO12 2
13. Control Stick Boot KPINOO13 2
14. Interior Panel Torque Tube Inspection Cover KPINOO14 1
15. Interior Panel Log Pocket KPIN0023 1

05/12/1998



90/6¢/90

ATdNASSY d00d
[I HLOAOD S9—-S SlUlsik d

v "AZY
ZLSan
JLIMO0T —
6l %\/& e
L N /&
IXd1l ¥3d AJIAONWx e al 6 2
cl Ol < i
\ ~
*xLC %// g i I\QL
< I
|
I
J
é\LZ
q
Ll s h
s | A
//J%'// : e
S XX |
AN |
\GL(}{\\ I -
¢e
5\

>Tl

J9v0 Ol
d3adiam gvLl JONIH

LE—/\ ;
135SN9.> 1
S

39v0 Ol
d3d1am gvLl JONIH

10-0l



S-6S COYOTE Il - DOOR ASSEMBLY

PAGE 10-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-10A 4
2. 3/16" Shear Nut AN364-1032A 4
3. Door Top Channel D-TC-ES 2
4. Door Frame D-FRAME-ES 2
5. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 20
6. 3/16" Thick Washer AN960-10 6
7. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 2
8. Door Rib D-RIB-B 2
9. Door Handle KPDRO0026 6
10. Door Handle Gusset D-DHG 8
11. Door Rub Block ** D-RB 4
12. 1/8" Aluminum Pop Rivet - Avex 1691-0410 112
13. Door Lexan - Lower KPDRO0100 2
14 . Aluminum Bushing, 3/8" x .095 x 1 1/4" * KAAC0004-13 0
15. Button Head Cap Screw (M5 x .8mm) BSHWO0010 2
16. Button Head Screw KSHWO0024 6
17. Flange Nut KSHWO0025 6
18. Aluminum Bushing, 1/2" x .058 x 5/8" * KAAC0004-9 0
19. 3/16" Plastic Washer PW-3 4
20. 1/8" Small Brass Washer AN960-B4 28
21. Aluminum Bushing, 3/8" x .095 x 2" * KAAC0004-13 0
22. Air Vent AIR-VENT 2
23. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-45 8
24 . Flat Bracket w/ .39 Ball KSHWO0077 2
25. Door Lexan - Upper KPDR0099 2
26. Stainlesss Steel Panhead Screw SS-SCREW-#10X1 2
27 . Door Rib Retainer *** KPDRO0101 1
28. Foam Seal - "D-Cell" KSACO0013 41 in
29. 3/16" Thin Washer AN960-10L 2
30. Gas Spring KSHWO0078 2
31. Ball Stud KSHWO0021 2
32. 5/16" Loc-Nut - Course KSHWO0022 2
33. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 4
34 . Aluminum Doubler - Door KPDRO0103 2
35. 3/32" Aluminum Rivet 40APR1/8 2
36. 5/16" Thick Washer AN960-516 2

*Builder must fabricate from raw stock.

**Rivets to Fuselage Door Frame after installation of Interior.

***Builder modifies, refer to text.

6/29/2006



90/v¢/¥0

ATHNASSY d'TATHSANIM
I[I HLOAOD S9—S Sk

10-L1



S-6S COYOTE Il - WINDSHIELD ASSEMBLY

PAGE 11-02

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Pan Head Screw 8X1/2 PHS 4
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 151
3. 1/8" Small Brass Washer AN960-B4 41
4. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 3
5. RH Wing Cuff WS-CUFF-RH-ES 1
6. Rubber Trim (8 ft) X1011 30 in
7. Skylight (Clear) KPWS0032 1
8. Mating Strip WS-WSSLS 3
9. S-6S Lexan Windshield .090 KPWS0001 1
10. Windshield Attach "Z" KPWS0002 2
11. LH Wing Cuff WS-CUFF-LH-ES 1
12. Middle Rib KPWS0015 1
13. Outer Rib KPWS0014 2
14. Windshield Deck WS-DECK 1
15. 3/16" Plastic Washer PW-3 5
16. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 6
17. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 16
18. Cowling Hold Down Strip S1-CHDS-ES 1
19. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-45 5
20. Skylight Trim Strip KPWS0010 3
21. 1/2" Black Foam Tape KSAC0021 15 ft
22. Foam Strip, 3/8" x 1/2" 3/8-FS 96 in
23. Skylight Hold Down Strip KPWS0033 2

12/4/2006



L6ZAN NOILVTIVLSNI X048 AdHLLVH
1] HLOAOD S9-S/SH9-S SR

NDERERI\ER)
0L aNNO¥Y9
= INC \
Z;\L}m
N e

NMOHS SV STVNINYEL
JA3 WOIMLD3N3 & ANIED

L0-¢i



S-6S COYOTE Il - 503/582 BATTERY BOX INSTALLATION

PAGE 12-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 5
2. 1/2" Non-Cushioned Clamp AN742-D8 1
3. 4 Gauge Eye Terminal * — 0
4. 3/16" Bolt AN3-4A 2
5. Battery Cable * — 0
6. Battery PS12150-NB 1
7. 3/16" Bolt AN3-4A 3
8. 3/16" Thin Washer ANS60-10L 8
9. Small Cotter Pin MS24665-134 2
10. Battery Bar BAT-BAR-503/582 1
11. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 12
11. Battery Box Suppart Angle BAT-BOX-3 2
11. Battery Box Mount Plate BAT-BOX-2 1
11. Battery Box Front Plate BAT-BOX-1 1
12. 3/4" Non-Cushioned Clamp AN742-D12 2

NOTE: Verify battery location by calculating C.G.

*Reference only.

05/07/1997 -



66/¥0/50

NOLLVTIVLSNT X0d AdALLVH <16
[I ALOAOD S9-S5 sSLULEIE

zﬁ
g\ ® e
® RN
Y !
?E AN L\y 619°an

P

3
TN 13008 937 w39
NO 1108 0L ONNOHD

NMOHS SV STVNINGFL
JA3 IWOIEL0373 7 ONIYO

Ad3Lllvd

.....

£0-Cl



PAGE 12-04

5-6S COYOTE Il - 912/912S BATTERY BOX INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. 3/4" Cushioned Tube Clamp MS521919-DG12 3
2. 3/16" Shear Nut AN364-1032A 5
3. 4 Gauge Eye Terminal * —_— 0
4 3/16" Bolt AN3-4A 2
5. Battery Cable * -— 0
6. Battery PS512150-NB 1
7. 316" Bolt AN3-3A 3
8. 3/16" Thin Washer ANS60-10L 6
9. Small Cotter Pin MS24665-134 2
" 10. Battery Bar BAT-BAR-503/582 1
11. Battery Box Front Plate BAT-BOX-1 1
12 . Baftery Box Support Angle BAT-BOX-3 2
13. Battery Box Mount Plate BAT-BOX-2 1
14. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 11

NOTE: This location is used with wing tanks only.
If installing a fuselage fuel tank use standard location. 04/09/1959
NOTE: Verify battery location by calculating C.G. *Reference only.



66/1 1/20

ATHINA ‘\‘\f’ LVHS
[T HE0A00D S9—570 {9 ~ SWLE

¢8YAN

L0-€l



$-6S COYOTE I - SEAT

PAGE 13-02

# DESCRIPTION PART NUMBER QUANTITY
1. Seat Back Caover ST-SBC-A 2
2. Seat Back Frame ST-SBF 2
3. 3/16" Bolt AN3-14A . 12
4. 3/16" Thin Washer AN960-10L 24
5. 1/4" Quick Pin PIN 1/4X1.2 4
6. Seat Back Gusset ST-GUS 8
- 7. 3/16" Plastic Washer PW-3 16
8. 3/16" Thick Washer ANSE0-10 8
9. 3/16" Shear Nut AN364-1032A 12
10. SeatInternal Tube, 1/2" x.035x X * KAAC0004-10 0
11. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 4
12. 7/8" End Cap ** CS-EC 4
13. Seat Bottom Frame KPST0001 2
14 . Seat Bottom Cover, LH/RH ST-SBTC-A 2
15. Lacing Wires (stick), 36" x 1/16" TG-LW-1/16 5
16. Long Plastic Zip Ties LONG ZIP TIES 40
{
*Builder must fabricate from raw stock.
“*Break oppesing ears to clear bolt #3. 06/11/1998



¢0/10/40

STATION 3 TOP

mﬁ CROSS TUBE
*\ 0

£0-€l

SEAT BELT
EXTENSION TANG
REFER TO MOLDED
INTERIOR HARDWARE

INBOARD MOUNT TANG ON
FUSELAGE LOWER AFT
SEAT TRUSS

NOTE: LEFT SEAT BELT
ASSEMELY SHOWN.

MOUNT TANG ON FUSELAGE
BOTTOM LONGERCN

MB3251

RIS S-65 COYOTE 11
SEAT BELT INSTALLATION



S-6S COYOTE Il - SEAT BELT SYSTEM PAGE 13-04

# DESCRIPTION : PART NUMBER QUANTITY
1. 1/4" Boit AN4-5A 8
2. 1/4" Shear Nut AN364-428A 8
3. Seat Belt Kit KASTQ025 1
4. Lap Belt - Buckle Side * KAST0025-2 0
5. Shouider Belt - Siider End KAST00254 0
6. Lap Beit - Clip Side * " KAST0025-1 0
7. 1/4" Thick Washer AN960-416 12
8. Shouider Beit - Swivel Clip End * KAST0025-3 0

*Supplied in Seat Belt Kit.
9/5/02



66/v1/¥0

ATHNASSY  LsdddvidH "TVNOILJO
[T HLOAOD S9—5 SUULER

Y A3
9

GS0-€1



S-65S COYOTE |l - OPTIONAL HEADREST

PAGE 13-06

# DESCRIPTION PART NUMBER QUANTITY
1. Headrest Cover ST-HRC-A 2
2. 316" Thin Washer ANSB0-10L 8
3. 3/16" Rivet Nut MS27130-A25K 8
4. 3/16" Bolt AN3-13A 8
5. 3/16" Thick Washer ANS60-10 4
6. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 4
7. Headrest Frame ST-HRF(6/12) 2
8. 1"End Cap 1 CAP 4
9. Headrest Internal Tube, 1/2" x 035 x X * KAAC0014-1 0

10. Headrest - Raw Stock Kit KAACO0014 1

*Builder must fabricate from raw stock.

04/14/1999



c0/21/60

RRARIMIES S-65 COYOTE I
VERTICAL STABILIZER

MD3633
) REV. A

CENTERING HOLE

LO-vl



S-6S COYOTE i - VERTICAL STABILIZER

PAGE 14-02

# DESCRIPTION PART NUMBER QUANTITY
1. Gusset U-ST004 2
2. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 14
3. Stainless Steel Hinge W-HB 2
4. 3/18" Bolt AN3-13A 2
5. 3/32" Aluminum Pop Rivet 40APR1/8 7
6. 3/16" Nut Plate K-1000-3 1
7. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 37
8. Lower Rib - Vertical Stabilizer KPVS0037 1
9. Attach Tang U-ST001 8
10. Vertical Stabilizer Leading Edge KPVS0034 1
11. Doubler, 7/8" x .058 x 6" * KAAC0004-2 0
12. 316" Aluminum Pop Rivet - Cherry Q AAPQ-62 5
13. 3/16" Thick Washer ANY60-10 1
14 . Vertical Stabilizer Spar TG-V5004 1
15. Aluminum Brace, 1/2" x .035 x X * KAAC0004-10 0
16. Top Stringer KPVS0033 1
17 . 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 3
18. 1/4" Nut Plate MS21047-04 1
18. Trim Tab Hinge ST-16-BENT 2
20. 1/4" Eyeboit _ AN43B-13A 1
21. Top Stringer Support, 85 KPFU0258 1
22 . Top Stringer Support, S4 TG-VS008 1
23. Upper Rib - Vertical Stabilizer KPVS0035 1
24 . Middle Rib - Vertical Stabilizer KPVS0036 1
25. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 2
26. 3/16" Single Ear Nut Plate MS210581-L.3 1

*Builder must fabricate from raw stock.

05/08/2000



800¢/.0/80

m———————n

MD586
REV. A

SEE VERTICAL
\m._.>_w__._Nmm ASSEMBLY

NOTE: 53—
UNLESS OTHERWISE SPECIFIED

ALL RIVETS ARE CCPQ—42 L

RAAIMES S5—6>5 COYOTE 11

HORIZONTAL

STABILIZER & BELEVATOR

€0-vl



S-6S COYOTE Il - HORIZONTAL STABILIZER & ELEVATOR

PAGE 14-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-14A 8
2. 3/16" Thick Washer AN960-10 43
3. 3/16" Tensile Nut AN365-1032A 9
4. Top AFT Cable TG-TAC-A 2
5. Elevator Horn TG-EH-A 2
6. Top FWD Cable TG-TFC-S 2
7. 1/4" Bolt AN4-10 2
8. 1/4" Thick Washer AN960-416 4
9. 3/16" Bolt AN3-15A 7
10. 1/4" Castle Nut AN310-4 2
11. Loc Ring RL 27 1/4 4
12. 1/4" x 5/8" Zinc Plated Washer KSHWO0075 2
13. Male Rod End, 1/4" x 1/4" NM-4 2
14 . 1/4" Plain Nut AN345-416 2
15. Elevator Yoke TG-EY-ES 1
16. 3/32" Aluminum Pop Rivet 40APR1/8 36
17. 3/16" Castle Nut AN310-3 10
18. Small Cotter Pin MS24665-134 8
19. 3/16" Nut Plate K-1000-3 22
20. 3/16" Bolt AN3-13A 10
21 . Horizontal Stabilizer Inner Compression Rib, RH TG-HS006-RH 1
21. Horizontal Stabilizer Inner Compression Rib, LH TG-HS006-LH 1
22. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 48
23. Stainless Steel Hinge W-HB 16
24 . 3/16" Bolt AN3-15 8
25. 3/16" Bolt AN3-16A 4
26. 1/4" Shear Nut AN364-428A 1
27 . Elevator Assembly, RH KAELO001 1
27 . Elevator Assembly, LH KAELO0002 1
28. Gusset U-ST003 4
29. Elevator 1 1/4" Push Pull Tube KPCS0135 1
30. Lower AFT Cable TG-LAC-A 2
31. Horizontal Stabilizer Spar TG-HS001 2
32. Rib Brace TG-G001 6
33. Attach Tang U-STO001 8
34 . Horizontal Stabilizer End Rib, RH TG-HS003-RH 1
34 . Horizontal Stabilizer End Rib, LH TG-HS003-LH 1
35. 1/4" Bolt AN4-15A 1
36. Doubler, 7/8" x .058 x 6" * KAAC0004-2 0
37 . Horizontal Stabilizer Outer Compression Rib, RH TG-HS007-RH 1
37 . Horizontal Stabilizer Outer Compression Rib, LH TG-HS007-LH 1
38. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 4

*Builder must fabricate from raw stock.

8/7/2008



$-6S COYOTE Il - HORIZONTAL STABILIZER & ELEVATOR - CONTINUED PAGE 14-05
# DESCRIPTION PART NUMBER QUANTITY
39. Horizontal Stabilizer Spreader Tube TG-HS005 2
40. Gusset U-STO02 4
41. Gusset U-8T004 4
42 . Horizontal Stabilizer Leading Edge TG-HS012 2
43. lLower FWD Cable KAHS0039 2
44, 3/16" Single Ear Nut Plate MS21051-L3 2
45, 3/32" Aluminum Pop Rivet 40AFPR1/4 8
46. Anti Crush Bushing, 1/4" x .028 x 3/4"* KAAC0004-4 0
47 . 1/8" Stainiess Steel Pop Rivet - Cherry Q CCPrQ42 96
48 . Elevator End Rib TG-ELQOS 2
49 . Horizontal Stabiliz Compression Tube, 1/2" x .035 x X * KAAC0004-10 0
50. 3/16" Bolt AN3-5 2
51. 1/8" Small Brass Washer ANS60-B4 16
52. Hummertang T12-HT6 2
53. 3/16" Bolt AN3-3A 2

*Builder must fabricate from raw stock,

12/28/2001



10/9¢/S0

MD770

P

s s

L
e />mmmzmhmo RIGHT ELEVATOR
C (SEE HORIZONTAL STABILIZER

\
el VATOR
g & ELEVATOR)

T

RIS S-6S COYOTE 11
TRIM TAB ASSEMBLY

o

i
i !
\M\ M\
LOWER INSTRUMENT PANEL !

i
_ ¢

19

Q0¥



S-6S COYOTE Il - TRIM TAB PAGE 14-07
# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/8 13
2. 3/16" Truss Head Bolt AN526-C1032R12 2
3. Trim Tab End Rib KPTR0002 2
4. 3/18" Single Ear Nut Plate MS21051-L3 2
5. 3/18" Thin Washer ANS60-10L 2
6. 3/16" Thick Washer AN960-10 2
7. Aluminum Bushing, 1/4" x .028 x 1/16" * KAAC0004-4 0
B. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
9. Trim Tab Hinge KPAC0004 2
10. Wire Swivel/Screw Stop 2361 1
11. Trim Tab Horn TG-ELOO8 1
12. TrimTab TG-ELOO9 1
13. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 6
14 Fitting IMPE8-3/16X1/8 1
15. Trim Tab Hinge ST-16-BENT 1
16. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 2
17 . Cable Housing KSAC0008 25 ft
18. Trim Wheel Assembly TR-WA 1
19. Trim Push Wire TR-PW 25 ft
20. Conduit Adjuster Assembly KSFS0014 1
21. 1/4"Plain Nut AN345-416 1
22 . 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 5

*Builder must fabricate from raw stock.

03/06/2001



00/0¢/1 1L

RIAFIIMIESS S5-65 COYOTE 11

RUDDER ASSEMBLY

Nm/ TAIL DRAGGER
STATION 6 ONLY
BOTTOM CROSS TUBE

__ T Iy
_. , c.__,-_"
e ! MV\ / 9 ﬂmw WELDED TO STATION 3
- , o MD3653
X 12 REV. A

i 27 ~TABS WELDED TO FWD

SEE RUDDER PEDALS

801l



S-6S COYOTE Il - RUDDER SYSTEM

PAGE 14-08

- QUANTITY

# DESCRIPTION PART NUMBER
1. 3/16" Bolt AN3-15 2
2. 3/32" Aluminum Pop Rivet 40APR1/8 4
3. Stainless Steel Hinge W-HB 2
4. 3/16" Nut Plate K-1000-3 1
5. 3/16" Bolt AN3-16A 2
6. 3/16" Thick Washer ANS60-10 18
7. Rudder Assembly KARDQOO3 1
8. 3/16" Castle Nut AN310-3 5
9. Small Cotter Pin MS24665-134 9
10. 3/16" Shear Nut AN364-1032A 9
11. 3/16" Bolt AN3-6A 6
12, 3/18" Plastic Washer PW-3 16
13. Rudder Stop KPRDQO001 2
14. Rudder Horn, RH TG-RHR 1
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CcPQ-42 2
16. Rudder Cable S6-R-CAB-8 2
17. 3/16€" Single Ear Nut Plate MS21051-L.3 1
18. 3/16" Bolt AN3-5 1
19. Cable Guide HA-144 2
20. 1/4" Eyebolt AN43B-15A 1
21. Rudder Horn, LH TG-RHL 1
22 . Aluminum Bushing, 3/8" x .058 x 1/2" * KAAC0004-6 0
23. Small Puiley Cable Keeper SP-CK 8
24, Small Pulley AN210-1A 4
25. 3/16" Bolt (Taildragger only) AN3-20A 1
25. 3/16" Bolt (Trike only) AN3-20A 3
26. 3/16" Bolt AN3-17A 2
27. 3/18" Thin Washer AN9B60-10L 8
28 . Aluminum Bushing, 1/4" x .028 x 1/4" * KAAC0004-4 0
29. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 2
30. Rudder End Rib TG-RDO02 1
31. 3/16" Tensile Nut AN365-1032A 2
32. Bungee Return KPCS0003 2
33. 1/8" Small Brass Washer ANS60-B4 8
34. 3/16" Bolt (Taildragger only) AN3-23A 3

*Builder must fabricate from raw stock.

11/27/2000



00/0¢/L 1

ATANASSY  DONTHHALS ddDDVHATIV L
[T HLOAO0D S9-S &SI

SOBUN

"
Lo,

. e e
@//@\ :
VAN s

/

.

™
o
T
R
e

et

ASSY ¥300NY 43 « v

0i-vi



$-65 COYOTE Il - TAILDRAGGER STEER HORN

PAGE 14-11

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 2
2. 3/16" Bolt AN3-5A 2
3. 3/16" Thin Washer ANG60-10L 4
4. Hummertang T12-HT86 2
5. Tailwheel Steerhorn - LH KPRD0048-L 1
6. Tailwheel Steerhorn - RH KPRD0048-R 1

11/27/2000



16/¢¢/80

N

7 —

Q\\\\\\\\ __
-7 16,17
Pie ] .
SO
//IJ,.M

8 13

RAFIMIES S-65 COYOTE I
AILERON ASSEMBLY

MDZ 944

10-Gl



S-6S COYOTE Il - AILERON PAGE 15-02
# DESCRIPTION PART NUMBER QUANTITY
1. Stainless Steel Hinge W-HB 8
2. 3/16" Shear Acorn Nut 22NKM02 2
3. 3/16" Nut Plate K-1000-3 8
4. 3/32" Aluminum Pop Rivet 40APR1/8 18
5. 3/16" Bolt AN3-10A 2
6. 3/16" Bait AN3-14A 2
7. Aileron Clip W-A-CLIP 2
8. 3/16" Thin Washer ANS60-10L 12
9. 3/16" Thick Washer ANS60-10 18

10. 3/16" Castle Nut AN310-3 8

11. Small Cotter Pin MS24665-134 8

12. 3/16" Bolt AN3-15 8

13. 3/16" Shear Nut AN364-1032A 6

14. Unihom UNI-HORN 2

15. 3/16" Bolt AN3-4A 4

16. Flap/Aileron Horn Attach Angle, LH S6-W-AHAA-L 1

17 . Flap/Aileron Horn Attach Angle, RH S6-W-AHAA-R 1

18. Aileron Frame (116) S6-W-AF-116 2

18. Aileron Frame (STD) S6-W-AF 2

19. Aluminum Bushing, 1/4" x .028 x 1/2"* KAAC0004-4 2

20. 3/16" Boit ' AN3-13A 8

21. 1"End Cap 2

*Builder must fabricate from raw stock.

1 CAl—:‘

NOTE: 1.D. will need to be drilled to 3/16". Do so BEFORE cutting to length.

06/11/1999



66/10/L0

2
4 — /h -
= “Wi P
2 /%\&/\Iw
e
-
5 my

NOTE: LEFT FLARP ASSEMBLY SHOWN

N Lol
1 \Q///
YA
!///!mmﬁmm TO FLAP LEVER ASSEMBLY
FOR PARTS CALL-CUT

RRAFINN IS »—6~ COYOTEH Il

SiDh. & 116 WING PLAP

ASSEMBLY

M03686

€0-91



S-6S COYOTE Il - FLAP SYSTEM

PAGE 15-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/8 16
2. Small Cotter Pin MS24665-134 8
3. 1"End Cap 1 CAP 4
4. 3/16" Castle Nut AN310-3 8
5. 3/16" Thick Washer ANS60-10 16
6. 3/16" Boit AN3-13A 6
7. Stainless Steel Hinge W-HB 8
8. 3/16" Bolt AN3-15 8
9. 3/16" Nut Plate K-1000-3 6
10. Flap Frame (116) KAFL0O006 2
10. Flap Frame (STD) KAFL0005 2
11. 3/16" Bolt AN3-14A 2
12. 3/16" Boit AN3-10A 2
13. 3/16" Thin Washer ANSE0-10L 8
14 . Aluminum Bushing, 1/4" x .028 x 1/2" * KAACQ004-4 2
15. Aileron Clip W-A-CLIP 2
16. 3/16" Shear Nut AN364-1032A 6
17 . Flap/Aileron Horn Attach Angle, RH S6-W-AHAA-R 1
18. Flap/Aileron Horn Attach Angle, LH S6-W-AHAA-L 1
19. 3/16" Shear Acorn Nut 22NKMO02 2
20. Unihomn UNI-HORN 2
21. 3/16" Bolt AN3-4A 4
22. 1/4" Bott AN4-4A 2

*Builder must fabricate from raw stock.

07/26/1999



v0/L2/20

ATAWASSY  dHAAHT dVTTd
[T HLOAOD S9-S5 SISk

POSONW

SIV3IS N3ImLI8
INVH4 M3ATT dVA
6L

N
S pe
\3No:ﬂm QINI MIVE 54007
| A
\ /) ’ //’/
\\\ - X3143731 HUM A311ddNS 1NN
< N e . Le
ey e
s, : 3 e
y o T i
L¢ L )
3@NL SSO¥OAN £ VIS e . /’_6Z
X31437131L H1IM JINddNS 1NN ‘U -
/ﬁ 6¢C
\ 3QIS LHO NO av13 Ot
ATEWISSY dv1d 335 e

e

G0-G1



S-6S COYOTE Il - FLAP LEVER ASSEMBLY PAGE 15-08
# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-7A 3
2. 3/18" Bolt AN3-14A 4
3. 3/16" Thick Washer ANS60-10 18
4 . Insert Nut KPACO0012 2
5. Flap Teleflex - 10', RH W-F-TELFX-10 1
6. 3/16" Bolt AN3-6A 4
7. 3/16" Shear Nut AN364-1032A 3
8. Aluminum Bushing, 1/4" x.028 x 7/8" * KAAC0004-4 0
9. Aluminum Bushing, 3/8" x .058 x 3/8"* KAAC0004-6 0
10. 1/4” Boit AN4-20A 1
11. Plastic Shim KPACO0121 1
12. Teleflex Retainer Bracket KSCS0001 1
13. Aluminum Bushing, 1/4" x .028 x 9/16" * KAAC0004-4 0
14 . Flap Lever Side Plate KPFLO046 2
15. Flap Trip Release Tube KPFLO045 1
16. Flap Lever KPFL0044 1
17 . Spring C-21 1
18 . Safety Wire SAFETY WIRE 0
19. 3/4" Endcap 3/4 ENDCAP 2
20. Teleflex Retainer W-TEL-R 1
21. 3/16" Tensile Nut AN365-1032A 1
22 . #10 SS Washer BSHW0022 2
23. Female Rod End NF-3 3
24 . 3/16" Thin Washer ANS60-10L 11
25. 1/4" Shear Acormn Nut 52NKTE-048 1
26 . 3/16" Shear Acorn Nut 22NKM02 7
27 . Flap Dual Teleflex Retainer AFT FL-DTR-AFT 1
28 . Honzontal Stabilizer Attach Bracket S2-SAB 1
29. Zip Ties ZIPTIES 2
30. Flap Dual Teleflex Retainer Forward, S-12 Style FL-DTR-FWD 1
31. Flap Teleflex - 8', LH W-F-TELFX-8 2
32. 3/16" Nut Plate K-1000-3 2
33. 3/32" Aluminum Pop Rivet 40APR1/8 4
34 . Flap Lever Cover KAFL0OQ04 1
35. 3/16" Bolt AN3-13A 1
36. Aluminum Bushing, 1/4" X .028 X 1/8* KAAC0004-4 0
37. 3/16" Bolt AN3-3A 2
38. Loctite Biue LOC-TITE 0

*Builder must fabricate from raw stock.

2/27104



co/vL/co

RAR WIS 5—65 COYOTE 11
STANDARD WING LEADING & TRAILING
EDGE SPAR ASSEMBLY

10-VGI



$-6S COYOTE i - STD WING LEADING & TRAILING EDGE SPAR ASSEMBLY

PAGE 15A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Tip Bow W-TIP(6) 2
2. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 8
3. 1/8" Stainless Steel Pap Rivet - Cherry Q CCPQ-42 34
4. 3/16" Stainless Steel Pop Rjvet - Cherry Q CCPQ-64 20
5. 1/4" Bolt AN4-35ALP 2
6. 1/4" Bolt AN4-36ALP 4
7. 1/4" Thin Washer AN960-416L 24
8, Aluminum Bushing, 3/8" x .068 x 3" SB-3/8X3 6
9. FWD Strut Plate W-SAP-LE 2
10. Long Wing Channel W-WCL 8
11. 1/4" Shear Nut AN364-428A 14
12. 3/32" Aluminum Pop Rivet 40APR1/8 26
13, 3/6" Nut Piate K-1000-3 10
14. Horizontal Stabilizer Attach Bracket $2-5SAB 8
15. AFT Strut Plate W-SAP-TE 2
16. 3/8" Clevis Pin MS20392-5C101 2
17. 3/16" Thin Washer ANSE0-10L 6
18. 3/16" Tensile Nut AN365-1032A 8
19. Loc Ring RL 27 1/4 2
20. Stainless Steel Hinge W-HB 16
21. Leading Edge Spar W-LES 2
22. 3/16" Bolt AN3-34ALP 2
23, 1/4" Bolt AN4-25ALP 4
24. 1/4" Boit AN4-26ALP 2
25. Aluminum Bushing, 3/8" x .058 x 2" $B-3/8X2 - 6
26. Trailing Edge Spar KPWI0330 2
27. 3/16" Bolt AN3-23A 22
28. Trailing Edge Spar Tip W-TES-TIP 2
29. 2"End Cap EC-10 2
30. Line Clamp, 3/8" FS-LCL 3/8 2
31. Static Tube W-ST 1
32. Pitot Tube W-ASI-P 1
33. 3/16" Thick Washer ANS60-10 2
34. Tip Gusset Top W-TG-T 2
35. Tip Gusset Bottom W-TG-B 2
36. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 30 ft
37. 3/16" Singie Ear Nut Plate MS21051-L3 6
38. Bolt Cover™ KPWI0208 0
39, 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 2
40. 3/32" Aluminum Pop Rivet 40APR1/4 8
41. Attach Tang U-ST001 1
42 . 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 2
43 . Safety Wire SAFETY WIRE 0

*See Covering Supplies.

02/18/2002



66/6¢/¥0

/_Ui,om THIS WASHER TC EITHER
THE FRONT OR BACK DEPENDING
ON THE BEST FIT.

FREMES S-6S/S-63XL COYOTE I
WING: UNIVERSAL HINGE

MD1736

£0-VvSi



$-6S COYOQOTE il - UNIVERSAL HINGE FOR THE 116 AND STD WING

PAGE 15A-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Thin Washer ** ANS60-10L 0
2. 3/16" Bolt ** AN3-23A 0
3. 3/16" Single Ear Nut Plate ** MS21051-L3 0
4. 3/32" Aluminum Pop Rivet ** 40APR1/8 0
5. 3/16" Tensile Nut ** AN365-1032A 0
6. Aluminum Bushing, 1/4" x .028 x 1 7/8"* KAAC0004-4 0
7. Trailing Edge Spar Root Fitting W-TES-RF 2
8. 1/4" Bolt AN4-16A 2
9. 1/4" Thick Washer ANSE0-416 8
10. 1/4" Shear Nut AN364-428A 4
11. 1/4" Bolt (-2 Opt Swing Wing) AN4-16A 2
12. 1/4" Thin Washer ANSE0416L 4
13. Hinge Cube (-2 Opt Swing Wing) W-H-CUBE 2
14 . Stainless Steel U Bracket (-2 Opt Swing Wing) SuU-118 2
15. 5/16" Bolt ANS5-20A 2
16. 5/16" Thick Washer ANSE0-516 4
17. 5/16" Tensile Nut AN365-524A 2

*Builder must fabricate from raw stock.
**See Wing Drawing.

06/21/1899



90/¥¢/80

G0-val

MD868
REV. B

RIS S—65 COYOTE 11
STANDARD WING INTERNAL BRACE
TUBE ASSEMBLY




S-6S COYOTE Il - STD WING INTERNAL BRACE TUBE ASSEMBLY

PAGE 15A-06

# DESCRIPTION PART NUMBER QUANTITY
1. Aluminum Bushing, 1/4" x .028 x 3/16" * KAAC0004-4 0
2. 3/16" Thick Washer AN960-10 22
3. 3/16" Plastic Washer PW-3 4
4. Bell Crank Gusset, RH CS-BELGU-RH 1
4. Bell Crank Gusset, LH CS-BELGU-LH 1
5. 3/16" Bolt AN3-15A 18
6. 3/16" Thin Washer AN960-10L 30
7. Middle Compression Tube W-MC 2
8. 3/16" Bolt AN3-14A 2
9. 3/16" Shear Nut AN364-1032A 26
10. Jury Strut Bracket JS-BK 2
11. Drag Brace W-DB 2
12. Flap Compression Tube W-FCT 2
13. 3/16" Bolt AN3-4A 2
14. Teleflex Retainer W-TEL-R 2
15. 3/16" Bolt AN3-16A 6
16. 3/16" Tensile Nut AN365-1032A 2
17. Drag Brace Root W-DBR 2
18. Outer Inner Compression Tube W-10 4
19. Compression Tube Doubler CS-CTD 2
20. Wing Tip Cable Brace, Long W-WC-58 2
21. Wing Tip Cable Brace, Short W-WC-50 2

*Builder must fabricate from raw stock.

8/24/2006



ONIAVAT ANV Sdld ONIM - dLS

ALOAOD S9-—5 SlUlsed

11

dVdam dDdd

3HL

3003 ONIg¥3IT

10/20/90

i

L I\ I~
B\~
-
/':

- e
Ty
P
"‘4 2 W
FT
N
N
0

“@
]
) 1\
| Ll

™y
Y
&

GK\H
\:1\

\\‘
SN
N
z NP
o /
“
o N
m T
20 \
oL —
sz |
=5
57 * .
= A
z" N
»@ Lo,
20 \ </
xa -
az

L0-VGI



S-6S COYOTE Il - STANDARD WING RIBS & LEADING EDGE WRAP

PAGE 15A-08

# DESCRIPTION PART NUMBER QUANTITY
1. Standard Wing Leading Edge Wrap KPWI0325 2
2. Standard Wing Root Wrap - Top KPWI0350 2
3. Standard Wing Root Wrap - Bottom KPWI0351 2
4. Standard Wing Tip Wrap, LH KPWI10328-L 1
4 . Standard Wing Tip Wrap, RH KPWI0328-R 1
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 62
6. 1/8" Stainless Steel Pop Rivet - Cherry Q CcCPQ42 24
7. Bottom Rib - Root Rib ** KAACO0004-11 0
8. Root Rib Skin-STD & 116 KPWI0301 2
9. Rubber Grommet MS535489-11 4
10. 1/8" Aluminum Pop Rivet - Avex 1691-0410 254
11. Sight Gauge Decal - RH KPW10261-R 1
11. Sight Gauge Decal - LH KPWI10261-L 1
12, J&B Weld Epoxy J&B 1
13. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 10
14. Gusset KPWI0255 8
15. Aluminum Support Tube, 1/2" x .028 x 12 7/8" * KAAC0004-11 0
16. Root Skin Stiffener - Wing KPWI0347 10
17. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-41 18
18. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 4
18. Upper Root Skin - Scupper KPWI0206 2

*Builder must fabricate from raw stock.
**Reference Rib Assembly.

06/07/2001



LO/EL/90

MD4103

RARIDIES S-65 COYOTE I
STANDARD WING RIB ASSEMBLY AND JIG



S-6S COYQTE Il - STD WING RIBS ASSEMBLY & JIG

PAGE 15A-10

# DESCRIPTION PART NUMBER QUANTITY
1. Jig Backing Plate * JIG PLATE 0
2. Wood Screw KSHWO0046 9
3. Outer Jig - Wing Rib KPWI0278 1
4 . Inner Jig - Wing Rib KPWID277 1
5. 1/8" Stainless Steel Wire KAAC0004-5 0
6. Top Rib KPWI0302 24
7. Wooden Dowel ** DOWEL 0
8. AFT Channel - STD Wing Rib - RH KPWI0280-R 10
8. AFT Channet - STD Wing Rib - LH KPWI0280-L 10
9. Forward Channel - STD Wing Rib - RH KPWI0279-R 10
9. Forward Channel - STD Wing Rib - LH KPWI0279-L 10
10. Rib Clip - Leading Edge KPWI0214 22
11. Rib Clip - Leading Edge - LH KPWI0324-L 2
11. Rib Clip - Leading Edge - RH KPWI0324-R 2
12. Bottorm Rib - Root, 1/2" x .028 x 41 1/2" *™* KAACQ0004-11 0
13. Channel - Root Rib *** KPWI0305 1
14. Tip Rib - Lower KPWI0329 2
15. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 384
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 280
17. Bottom Rib KPWI0303 22
18. Rib Clip - Trailing Edge KPWI0215 24
19. AFT Channel - STD Wing Rib - LH *** KPWI0280-L 1
19. AFT Channel - STD Wing Rib - RH *** ' KPWI0280-R 1
20. FWD Channel - STD Wing Rib - RH ** KPWI0279-R 1
20. FWD Channel - STD Wing Rib - LH *** KPWI0278-L 1
*Builder must fabricate from 3/8" crate material. Refer to text for instructions.
"*Builder Provides. ***Builder must modify, refer to text for instructions. 06/13/2001

~See Wing Rib & Leading Edge Wrap for details on fabricating this rib.



vo/ve/ci

bE-VGI

’
FIREWALL ANGLED NIPPLE IS
1 THE FUEL SUPPLY

GEAR LEG

MD2339
REV. A

RREMS S-6S COYOTE II
WING TANK FUEL SYSTEM




$-6S COYOTE Il - FUEL SYSTEM

PAGE 15A-12

# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 5/16" I.D. (912) FS-LCL 5/16ID 20
1. Line Clamp, 5/16" I.D. (503/582) * FS-LCL 5/161D 26
2. Coil Wrap 1/2 SPIRAL LOOM 2 ft
3. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 50 ft
4. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 0
5. 1/4" Clear Fuel Line 'KSFS0008 3 ft
6. 1/4" x 1/4" 90 Fitting 7-11044 4
7. Straight Withdrawal Fitting 8330 4
8. Fuel Line "Y" Connector 8345 3
9. Primer Pump Kit ** (503/582 Dual) DUAL PRIMER(6) 1
9. Primer Pump Kit ** (603 Single) SINGLE PRIMER(6) 1
10. Safety Wire ** SAFETY WIRE 0
11. Primer Line (see PrimerKity** e 0
12. 1/4" Black Fuel Line *** KSFS0002 0 ft
13. 1/8" Brass Tee Fitting 3-20120 1
14 . Sump Drain Valve 8336 1
15. Primer Line "T" (see Primer Kit) ** -——-- 0
16. Fuel Filter ** FS-FIL 1
17 . Fuel Shut Off Valve FS-S-OFF 1
18. Hose Clamp, 1 1/2" 5-5216 2
19. Sump Drain Line*= e 0
20. Fuel Pump (see Engine)*™ e 0
21. Line Clamp, 3/8" 1.D. (503/582) FS-LCL 3/8 19
21. Line Clamp, 3/8"1.D. (912) FS-LCL 3/8 16
22. 1/4" Tee 8338 2
23. Long Black Nylon Ties LG-N-TIE 2
*Please use the proper clamp for best fit and seal.
Not included in 912 instaliation. 12/24/2004

912 Only.



g9z

NOILVTIVLSNI NV "TdNd

LS
[ HLOAOD

ONIM

ve

_———

SIS )

S9—S

vo/veicl

€L-vsi



$-6S COYOTE Il - STD WING TANK AND MOUNT

3t

DA DAWWWWWWWWWWRNRNRODNRNNDNRNONDRNONNDQA 2 Qa2
N2 DO~ BAWN AW O~NOONAEWN-_LAOODODONDIADEWN -

—
OWOoO N bbb WNN-

PAGE 15A-14

*Referenced from wing frame assembly.

“Thread Sealant (builder provides) is recommended but Loctite Blue can also be used.

**Supplied with Fuel Cap.

DESCRIPTION PART NUMBER QUANTITY
. Wing Tank - Mount Bracket KPFS0007 12
. Wing Tank - AFT Mount Bracket, LH KPFS0011-L 1
. Wing Tank - AFT Mount Bracket, RH KPFS0011-R 1
. Quter Tank Support KPFS0044 2
. Fuel Tank, LH KPFS0005-L 1
. Fuel Tank, RH KPFS0005-R 1
. U Bracket KPAC005% 2
. Tank Withdrawal Fitting KPFS0017 6

Attach Bracket S52-SAB 2
. Inner Compression Tube ™ W-DBR-116 0
. 3/18" Bolt AN3-4A 12
. 3/16" Thick Washer ANS60-10 24
. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 2
. 90 Withdrawal Fitting 8342 4
. Straight Withdrawal Fitting 8330 2
. 3/16" Bolt AN3-15A 2
. 3/16" Boit ‘AN3-14A 2
. 3/32" Aluminum Pop Rivet 40APR1/8 8
. 3/16" Shear Nut * AN364-1032A 0
. 3/16" Bolt * AN3-15A 0
. Fuel Cap KSFS0007 2
. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-84 2
. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 34
. Bead Chain - Retainer Sleeve KSHWO0014 2
. #3 Bead Chain KSHWO0012 14 in
. Bead Chain - End Coupling KSHWO0013 2
. Plastic Retainer KPFS0012 2
. 1/8" Small Brass Washer AN960-B4 2
. Plastic Baffle *** KSFS0012 0
. Rubber Gasket *** KSFS0013 0
. Conduit Adjuster Assembly KSFS0014 2
. Vent Tube KPFS0020 2
. O-Ring KSFS0009 6
. Rubber Washer KSFS0010 6
. 14/2" Thick Washer ‘AN960-316 6
. Nut-Flared Tube Bulkhead AN924-5D 6
. Loctite Blue LOC-TITE 0
. Thread Sealant ** KSAC0014 0
. 1/4" Plain Nut AN345-416 2
. 1/4" Large Washer ANS70-4 2
. 1/4" Shear Nut AN364-428C 2
. 3/16" Bolt AN3-3A 2
. 3/16" Nut Plate K-1000-3 2
. 3/16" Single Ear Nut Plate MS21051-L3 2

12/24/2004



v6/1E/€0

‘\lm_ub,nx GROUND WIRE

~§ RED POWER WIRE
3 ‘
,__ A ~—BLUE POWER WIRE
- 2 ﬁ —BLUE GROUND WIRE fomm e
3-WIRE STROBE CABLE |
!
5 |
= —9 |
11 R T !
;M Y mw I//ﬁ — Z ﬂ
—> N 7 N
HM / % _, /,/./ “
13— % | m — 6 | \!5 10 2 {5 PLS.) __
12—~ ; 3 / 3 \\\ V«u |||||||||| J
1= & ‘ M =) \x@\ START SWITCH
16 % 9 <
@H& _} ) S e ﬁm ' /
g . ) —9 &)
8 A A — 1 m ¥
/ _ / — 7 \, " /K !
12441613 \N _ 5 5 ,rw 45 10 ]
et T e e e hl
= . |
0" |
|
3= _
3 v h
S |
- MDE82
,; /.( . % ”
< |
4 - L\.G _

RAFIMIS S—-6X1L. COYOTE I

STANDARD WING

mmw WHELEN STROBE INSTALLATION

Gl-vGl



$-6S COYOTE Il - OPTIONAL WHELEN STROBES

PAGE 15A-16

# DESCRIPTION PART NUMBER QUANTITY
1. Ignition Switch MS35058-22 2
2. 14 Gauge Eye Terminat, Biue 3/16" IP-7102 9
3. 14 Gauge Splice, Butt Connector IP-7132 5
4. 15 AMP Fuse KSES0020-15 1
5. 14 Gauge, In Line Fuse Holder KSES0019 1
6. Terminal Y Connector, Brass iP-YC 3
7. 14 Gauge Male Spade Terminal, Blue IP-7126 3
8. 14 Gauge Female Spade Terminal, Blue IP-7128 6
9. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 50 ft
10. 14 Gauge Red Wire 14 GA WIRE/RED 8 ft
11. Whelen Strobe Light Power Supply A413A, HDA-DF 1
12, 3/16" Bolt AN3-4A 3
13. 3/16" Shear Nut AN364-1032A 3
14. 3/4" Non-Cushioned Clamp AN742-D12 3
15. Navigation Light Tip Mount NAV-TIP-MT 2
16. 3/16" Thin Washer ANSE0-10L 3
17. 8/32" Truss Head Bolt AN515-8R7 6
18. 1/8" Stainless Steel Pap Rivet - Cherry Q CCPQ-42 4
18. Whelen Installation & Cable HD-60 1
20. Whelen Left Strobe Light AB00-PR 1
21. Whelen Right Strobe Light AB00-PG 1

07/17/2000



v6/.1/90

FUEL SYSTEM GASCOLATOR FOR ALL MOQDELS
OF RAEIMDES AIRCRAFT.

BLUE LOCTITE FOR SEALANT

4

THIS SLICE OF RUBBER HOSE (6) GOES BETWEEN
BRACKET ANC WASHER TG FRICTION MOUNT
GASCOLATION.  TIGHTEN DOWN FITTINGS

INTO THE GASCOLATOR TO EFFECT A SEAL

AND THE MOUNT SHOULD BE SECURE.

TYPICAL GASCOLATCR INSTALLATION
MOUNT viA RIVETS AT LOW POINT ON
FIREWALL. ALLOW ACCESS THROUGH
COWLING FOR DRAINING PRIOR TO

FLIGHT.
1
Y
i
J 3
ALY

>/
S)

FIREWALL GROMMET
FIREWALL

CARBURETOR(S)

ENGINE

FUEL OUTLET FROM GASCOLATOR
FUEL DRAIN

GASCOLATOR

FUEL FEED FROM TANKS

O

G~

MO1249

L1-Vv§l



S-65 COYQTE Il - OPTIONAL GASCOLATOR

PAGE 15A-18

# DESCRIPTION PART NUMBER QUANTITY
1. Gascolator GAS-LAT 1
2. Gascolator Bowl GAS-BOWL 1
3. Sump Drain Valve 8336 1
4 . 90 Withdrawal Fitting 8342 1
5. 3/8" Thick Washer ANS60-616 2
6. Rubber Hose, 3/8" I.D. x 1/4" Long GAS-RH-3/8X1/4 2
7. 1/8" Stainless Steel Pap Rivet - Cherry Q CCPQ42 4
8. Gascolator Mount GAS-MT 1
9. 8330 1

Straight Withdrawal Fitting

05/07/1997



96/81/L1

NTO FUEL LINE,

AFTER m/céo«
P -~
-~
re
-~

MD2562

RREIMES S-6S COYOTE 1I
10 GALLON AUXILIARY FUEL TANK

6L-VSlL



S-6S COYOTE |1 - OPTIONAL AUXILIARY FUEL TANK (10 GALLON)

PAGE 15A-20

# DESCRIPTION PART NUMBER QUANTITY
1. 90 Withdrawal Fitting 8342 6
2. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 12 ft
3. Tank Withdrawal Fitting KPFS0017 4
4 . Fuel Tank Mount Bracket FS-FT-MB 2
5. Fuel Tank Mount Brace FS-FT-BR 2
6. Fuel Cap KSFS0007 1
7. 1/4" Bolt AN4-4A 2
8. 1/4" Loc Washer AN935-416L 2
9. Loctite Blue LOC-TITE 1
10. Line Clamp, 5/16" 1.D. FS-LCL 5/161D 9
11. 3/16" Bolt AN3-7A 2
12. 1/4" Bolt AN4-7TA 4
13. Hose Clamp, 1 1/2" 5-5216 2
14 Fuel Shut Off Vaive FS-8-OFF 1
15. 3/16" Thin Washer AN960-10L 4
16. Line Tee 8338 1
17 . Auxiliary Fuel Tank POLY-AUX-FT-10 1
18. 3/16" Shear Nut AN364-1032A 2
19. O-Ring KSFS0009 4
20. Rubber Washer KSFS0010 4
21. 1/2" Thick Washer ANS60-816 4
22 . Nut-Flared Tube Bulkhead AN924-5D 4
23. Thread Sealant * KSAC0014 0
24 . Straight Withdrawal Fitting 8330 1

*Thread Sealant (builder provides) is recommended but Loctite Blue can also be used.

11/18/1996



cO/LE/0L

MD3032
REV. A

e RRFEWDES S-6S COYOTR TI
24" “_ﬂ STANDARD AND 116 WING LIFT STRUS
aAW WITH ADJUSTABLE AFT STRUT

3

LO-861



5-65 COYOQTE Il - STANDARD & 116 ADJUSTABLE LIFT STRUT KIT

PART NUMBER

PAGE 15B-02

# DESCRIPTION QUANTITY
1. 5/18" Bolt AN5-13A 4
2. 5/16" Thin Washer AN960-516L 4
3. 5/16" Shear Nut AN364-524A 10
4. 5/16" Thick Washer ANS60-516 16
5. AFT Upper Lift Strut Connectar LS-ACU-2 2
6. 5/16" Balt ANS5-12A 2
7. Universal Shim * UNV-SHIM 4
8. 1/4" Bolt AN4-15A 4
9. 1/4" Thin Washer ANG60-416L 8
10. AFT Lift Strut, 93.25" (118) *** KPWI0059 2
10. AFT Lift Strut, 117" (STD) *** KPWI0057 2
11. 1/4" Shear Acorn Nut 52NKTE-048 4
12. 3/18" Boit AN3-13A 4
13. 3/16" Thick Washer AN960-10 8
14 . Adjustor End S-AE-3/4 2
15. 3/16" Shear Nut AN364-1032A 4
16. 5/16" Bolt ANS-11A 2
17. 5/16" Bolt ANS5-17A 2
18. Rod End 3/8X24 ROD END 2
18. Aluminum Bushing, 3/8" x .035 x 1/2" ** KAAC0020-1 0
20. 3/16" Stainless Stee! Pop Rivet - Cherry Q CCPQ-864 12
21. Gusset Plate 116-8-GUSS-A 2
22 . Strut Connector, Aluminum ! LS-SC-F-ALUM 2
23. Loc Ring RL 27 5/16 2
24 . 5/16" Clevis Pin MS20392-4C33 2
25. Gusset Plate 116-S-GUSS-B 2
26. FWD Upper Lift Strut Connector LS-FCU 2
27 . Forward Lift Strut, 113.88" (STD) KPWI0056 2
27 . Forward Lift Strut, 81.63" (116) KPWI0058 2
28. Large Lift Strut Chord Template KPLS0003 1
29. Small Lift Strut Chord Tempiate KPLS0004 1
30. Adjustable Lift Strut - Raw Stock Kit KAAC0020 1
31. 3/8" Plain Nut MS35650-3382 2
32. Loctite LOC-TITE 0

*Make shim from .020 raw stock.

“*Builder must fabricate from raw stock.
**AFT strut must be cut to length. Refer to text for details.

10/28/02



00/L2/01

mmm %WMWﬂMwho%ﬂwm. Mw\ma\ ‘.//.\Nm RREVES 5-65 COYOTE 1
116 WING LEADING &

MD3488 TRAILING EDGE SPARS



S-6S COYOTE Il - 116 WING LEADING & TRAILING EDGE SPARS

PAGE 15C-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-15A 22
2. 3/16" Nut Plate K-1000-3 14
3. 3/16" Thin Washer AN960-10L 31
4 . 3/16" Shear Nut AN364-1032A 22
5. 3/32" Aluminum Pop Rivet 40APR1/8 28
6. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 28
7. Long Wing Channel W-WCL 8
8. Horizontal Stabilizer Attach Bracket S2-SAB 8
9. 116 Wing Tip Bow, RH KPWI0021-RH 1
9. 116 Wing Tip Bow, LH KPWI0021-LH 1
10. 116 Wing Trailing Edge Spar W-TES-116 2
11. 116 Wing Leading Edge Spar, RH KPWI0309-R 1
11. 116 Wing Leading Edge Spar, LH KPWIQ309-L 1
12. Aluminum Bushing, 3/8" x .068 x 2" SB-3/8X2 6
13. Aluminum Bushing, 3/8" x .058 x 3" SB-3/8X3 6
14, 3/16" Bolt AN3-23A 20
15. 1/4" Bolt AN4-25ALP 4
16. 1/4" Bolt AN4-26ALP 2
17. 1/4" Bolt AN4-36ALP 4
18. 1/4" Bolt AN4-35ALP 2
19. 3/16" Boit AN3-34ALP 2
20. FWD Strut Plate W-SAP-LE 2
21. AFT Strut Plate ! W-SAP-TE 2
22. 1/4" Thin Washer ANGE0-416L 24
23. 3/16" Bolt AN3-16A 2
24. Loc Ring RL 27 1/4 2
25. 3/8" Clevis Pin MS20392-5C101 2
26. 1/4" Shear Nut AN364-428A 12
27. 3/16" Thick Washer ANS60-10 28
28. 3/16" Bolt AN3-13A 2
29. Stainless Steel Hinge W-HB 16
30. 3/16" Tensile Nut AN365-1032A 10
31. Static Tube W-ST 1
32. Pitot Tube W-ASI-P 1
33. Line Clamp, 3/8" FS-LCL 3/8 2
34. Jury Strut Bracket JS-BK 2
35, 3/16" Bolt AN3-3A 4
36. 3/16" Rivet Nut MS27130-A25K 4
37. 1/4” Fuel/Pitot/Static Line, Blue FS-FL 30 ft
38. 3/16" Single Ear Nut Plate MS21051-L3 2
39. 3/32" Aluminum Pop Rivet 40APR1/4 4
40. 1/8" Small Brass Washer AN960-B4 8
41. Attach Tang U-STO01 1
42 . 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 2
43 . Safety Wire SAFETY WIRE Q

*Builder must modify, refer to text for instructions.

10/27/2000



90/¥2/80

116

RRAEIWMNIES S—65 COYOTE I
WING INTERNAL BRACE TUBE ASSEMBLY

€0-0Gl



$-6S COYOTE Il - 116 WING INTERNAL BRACING TUBES

PAGE 15C-04

# DESCRIPTION PART NUMBER QUANTITY
1. Outer Compression Tube W-OCT-116 2
2. Compression Tube Daubler CS-CTD 2
3. Middle Compression Tube W-MC-116 2
4. Drag Brace W-DB-116 2
5. 3/16" Shear Nut AN364-1032A 2
6. 3/16" Thin Washer ANS60-10L 2
7. Flap Compression Tube W-FCT-116 2
8. Teleflex Retainer W-TEL-R 2
9. 3/16" Bolt AN3-14A 2
10. Door Up Catch Sacket D-UCS 2
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ42 2
12. Door Up Catch *, ™ ' —_ 0
13. Drag Brace Root W-DBR-116 2
14, Root Compression Tube W-CT-116 2
15. Bell Crank Gusset, LH CS-BELGU-LH 1
15. Bell Crank Gusset, RH CS-BELGU-RH 1

*Reference from Door Assembly.
*Install after cavering.

05/11/2000



LowLie

S0-0S1

NOTE: ORIENTATE BOTTOM
RIB WiTH MARK TO THE
LEADING EDGE.

e

i\

MEYDSS S-6S COYOTE I
116 WING RIBS AND LEADING EDGE WRAP

10

w3486



S-6S COYOTE Il - 116 WING RIBS & LEADING EDGE WRAP PAGE 15C-06

# DESCRIPTION PART NUMBER QUANTITY
1. TopRib* KPWI0302 20
2. Bottom Rib * KPWI0303 18
3. Bottom Rib - Root, 1/2" x .028 x 41 1/2" = KAAC0004-11 0
4. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-41 22
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 475
6. 116 Wing Leading Edge Wrap - Left KPWI0306-L 1
6. 116 Wing Leading Edge Wrap - Right KPWI0306-R 1
7. Upper Root Skin - 116 Wing KPWI0345 2
8. Lower Root Skin - 116 Wing KPWI0346 2
9. Rib Clip, Leading Edge KPWI0214 20
10. Rib Clip, Trailing Edge KPWI0215 20
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ42 8
12. Root Rib Skin - STD & 116 KPWI0301 2
13. Rubber Grommet MS35489-11 4
14 . 1/8" Aluminum Pop Rivet - Avex 1691-0410 210
15. Sight Gauge Decal - LH KPWI0261-L 1
15. Sight Gauge Decal - RH KPWI0261-R 1
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 2
17. FWD Channel - 116 Wing Rib - Left * KPWI0299-L 9
17. FWD Channel - 116 Wing Rib - Right * KPWI0299-R 9
18. AFT Channel - 116 Wing Rib - Left * 'KPWI0300-L 9
18. AFT Channel - 116 Wing Rib - Right * KPWI0300-R 9
19. Channel - Root Rib * KPWI0305 1 '
20. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 232
21. Root Skin Stiffener - Wing KPWI0347 10
22 . Upper Root Skin Scupper - Wing KPWI10206 2
23. Gusset KPWI0255 8
24 . Aluminum Support Tube, 1/2" x .028 x 14 1/4" ** KAAC0004-11 0

*Builder must medify, refer to text for instructions.
**Builder must fabricate from raw stock.

03/14/2001



9¢c

(ONIM 9T7)

NOILV TIVLSND MNVL "THNA
II HLOAOD S9-S5 SULER Y

v A3Y
LYICAN

YoveiclL

£0-061



$-6S COYOTE Il - 116 WING TANK AND MOUNT

PAGE 15C-08

#_DESCRIPTION PART NUMBER _QUANTITY
1. Wing Tank - Mount Bracket KPFS0007 10
2. Wing Tank - AFT Mount Bracket, LH KPFS0011-L 1
2. Wing Tank - AFT Mount Bracket, RH KPFS0011-R 1
3. Quter Tank Support KPFS0045 2
4. Fuel Tank, LH KPFS0005-L 1
4. Fuel Tank, RH KPFS0005-R 1
5. U Bracket KPACO0055 2
6. Tank Withdrawal Fitting KPFS0017 6
7. Atftach Bracket S$2-SAB 2
8. Inner Compression Tube * W-DBR-116 0
9. 3/16" Bolt AN3-4A 10
10. 3/16" Thick Washer AN960-10 20
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 24
12. 90 Withdrawal Fitting 8342 4
13. Straight Withdrawal Fitting 8330 2
14 . 3/16" Bolt AN3-15A 2
15. 3/16" Bolt AN3-14A 2
16. 3/32" Aluminum Pop Rivet 40APR1/8 8
17. 3/16" Shear Nut * AN364-1032A 0
18. 3/16" Bolt * AN3-15A 0
19. Fuel Cap KSFS0007 2
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 2
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 28
22. Bead Chain - Retainer Sleeve KSHWO0014 2
23. #3 Bead Chain KSHWO0012 14 in
24 . Bead Chain - End Coupling KSHWO0013 2
25, Plastic Retainer KPFS0012 2
26. 1/8" Small Brass Washer AN960-B4 2
27. Plastic Baffle *** KSFS0012 0
28. Rubber Gasket *** KSFS0013 0
29. Conduit Adjuster Assembly KSFS0014 2
30. Vent Tube KPFS0020 2
31. O-Ring KSFS0009 6
32. Rubber Washer KSFS0010 6
33. 1/2" Thick Washer AN960-816 6
34. Nut-Flared Tube Bulkhead AN924-5D 6
35. Loctite Blue LOC-TITE 0
36. Thread Sealant ** KSAC0014 0
37. 1/4" Plain Nut AN345-416 2
38. 1/4" Large Washer AN970-4 2
39. 1/4" Shear Nut AN364-428C 2
40. 3/16" Bolt AN3-3A 2
41. 3/16" Nut Plate K-1000-3 2
42. 3/16" Single Ear Nut Plate MS21051-L3 2

“‘Referenced from wing frame assembly.

“*Thread Sealant (builder provides) is recommended but Loctite Blue can also be used.

“**Supplied with Fuel Cap.

12/24/2004



66/L0/01L

|
ot

v

/l

24
A |l

L BLACK GROUND WIRE

5 RED POWER WIRE

- BLUE POWER WIRE oo 9
BLUE GROUND WIRE

J-WIRE STROBE CABLE

6 — | L 3-WIRE STROBE CABLE

BLUE GROUND WIRE

|
!
|
|
1
[
RED POWER WIRE : |
i
I
]
I

MD887
BLACK GROUND WIRE

S |1 | T ] ]
T

s~ H RAEYDSS S-6S COYOTE 1i
\*\: T 116 WING

23 WHELEN STROBE INSTALLATION

Lid T

60-06G1L



5-65S COYOTE Il - OPTIONAL 116 WHELEN STROBES

PAGE 15C-10

# DESCRIPTION PART NUMBER QUANTITY
1. Ignition Switch MS35058-22 2
2. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 9
3. 15 AMP Fuse KSES0020-15 1
4. 14 Gauge, In Line Fuse Holder KSES0019 1
5. Terminal Y Connector, Brass IP-YC 3
6. 14 Gauge Splice, Butt Connector IP-7132 5
7. 14 Gauge Male Spade Terminal, Blue IP-7126 3
8. 14 Gauge Female Spade Terminal, Blue 1P-7128 6
9. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 50 ft
10. 14 Gauge Red Wire 14 GA WIRE/RED 8 ft
11. Whelen Strobe Light Power Supply A413A, HDA-DF 1
12. 3/16" Bolt AN3-4A 3
13. 3/16" Shear Nut AN364-1032A 3
14 . 3/4" Non-Cushioned Clamp AN742-D12 3
15. 8-32 Nut Plate MS21047-08 6
16. 8/32" Truss Head Bolt AN5S15-8R7 6
17. 116 Navigation Light Mount Plate 116-NAV-MT 2
18. Whelen Right Strobe Light ABO0-PG 1
19. 3/16" Thin Washer ANS60-10L 3
20. Whelen Left Strobe Light AB00-PR 1
21. 3/32" Aluminum Pop Rivet 40APR1/8 12
22. Whelen Installation & Cable HD-80 1
23. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 26
24 . Reinforcement Strap, 2 1/4" x .050 * KPWIQ014 4

*Builder modifies as required.

07/17/2000



v0/01/60

/P %

B

2
11

‘
13 . )
)
i
MD4465 ;_Ola 7
> Gl%
17—

RREINIEST S—-65 COYOTE I
STANDARD WING JURY STRUTS

L0-91



§-6S COYOTE Il - STANDARD WING JURY STRUTS

PAGE 16-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Boit AN3-14A 4
2. 3/16" Thick Washer AN960-10 8
3. 3/16" Acorn Nut 22NKMO02 6
4. FWD Jury Strut KPJS0010 2
5. 3/16" Nut Plate K-1000-3 2
6. AFT Jury Strut - STD Wing KPJS0011 2
7. 3/16" Bolt AN3-6A 4
8. Jury Strut Connect Tube - STD Wing ‘KPJS0012 2
9. 316" Bolt AN3H-4A 4
10. Safety Wire e 0
11. Plastic Shim * KPACO0121 8
12. 3/32" Aluminum Rivet 40APR1/8 4
13. 1/4" Eyebolt AN43B-15A 2
14 . 1/4" Eyebolt AN43B-14A 2
15. 1/4" Thin Washer AN960-416L 2
16. 1/4" Thin Washer AN960-416 2
17 . 1/4" Tensile Acorn Nut 42NKE-048 4

*Builder must modify, refer to text for instructions.

9/10/2004



v0/01/60

e

TRAILING EDGE mn%/.n%\ Ny

~
~.

N Y

RAEYMIES3 S-65 COYOTE 11
116 WING JURY STRUTS

£0-91



$-6S COYOTE Il - 116 WING JURY STRUTS

PAGE 16-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-14A 2
2. 3/16" Thick Washer AN960-10 10
3. 3/16" Acorn Nut 22NKM02 6
4. FWD Jury Strut KPJS0010 2
5. 3/16" Rivet Nut MS27130-A25K 2
6. AFT Jury Strut - 116 Wing KPJS0013 2
7. 3/16" Bolt AN3-6A 4
8. Jury Strut Connect Tube - 116 Wing KPJS0014 2
9. 3/16" Bolt AN3H-4A 4
10. Safety Wire ‘mmrr 0
11. Plastic Shim KPACO0121 8
12. 3/16" Bolt AN3-16A 2
13. 1/4" Eyebolt AN43B-15A 2
14. 1/4" Eyebolt AN43B-14A 2
15. 1/4" Thin Washer AN9G0-416L 2
16. 1/4" Thick Washer AN960-416 2
17. 1/4" Tensile Acorn Nut 42NKE-048 4
18. Inspection Plate Cv-IP 2
19. Inspection Ring CV-IR 2

*Builder must modify, refer to text for instructions.

8/10/2004



600¢2/.0/10

SHI'lddNs ONIdHAOD

II HLOAOD S9—F5 SIS

L0-L1



S-6S COYOTE Il - COVERING SUPPLIES

PAGE 17-02

# DESCRIPTION PART NUMBER QUANTITY
1. Aircraft Fabric CV-S6S-116 33 yds
1. Aircraft Fabric CV-S6S-STD 38 yds
2. Inspection Plate CV-IP 14

3. Inspection Ring CV-IR 14

4. Trim Cable Exit KPCV0040 1

5. 2" Surface Tape 2 TAPE 3rls
6. 1/8" Aluminum Pop Rivet - Avex (116 Wing only) 1691-0410 720

6. 1/8" Aluminum Pop Rivet - Avex (STD Wing only) 1691-0410 960

7. Cover Strap KPCV0012 60

8. 4" Surface Tape (116 Wing) 4 TAPE 3 vyds
8. 4" Surface Tape (STD Wing Only) 4 TAPE 10 yds
9. Aircraft Fabric Adhesive * KSCV0001 0 gal
10. Jury Strut Bracket Exit KPCV0036 2

11. Leading Edge Strut Plate Lexan Reinforcement KPCV0039 4

12. Tail Access Plate KPCV0004 1

13. Tail Access Ring KPCV0003 1

14 . #4 Small Pan Head Screw ** 4X1/4 PHS 70

15. Flap Exit Fairing CV-FX 2

16. Flap Exit Ring KPCV0006 2

17 . Aileron Exit CV-AX 2

18 . Aileron Exit Ring KPCV0005 2

19. Elevator Yoke Exit CV-EX 2
20. Elevator Yoke Exit Ring KPCV0007 2
21. Rudder Cable Exit CV-RX 2
22 . Bolt Cover (STD Wing Only) KPWI10208 2
23. Drain Grommet KSCV0003 1

* Builder Supplied. May be ordered from RANS Parts Department.

** Use to mount removable Exit Fairings and Covers.

1/7/2009



¥6/80/10

REIMSS S-6ES/S-6S/S-6XL COYOTE 1I
503 ENGINE ASSEMBLY

10-61



S-6S COYOTE Il - 503 ENGINE PAGE 19-02
'~ # DESCRIPTION PART NUMBER QUANTITY

1. 1/4" Coarse Thread Nut EG-1/4NC 4
2. 1/4" Loc Washer ANB35-416L 4
3. Muffler, 503 EG-MUFF 1
4 . Rubber Isolator EG-RI 2
5. Exhaust Manifoid, 503 KSEX0008 1
6. Propeller EG-PROP 1
7. Rotax 503 Engine (Upon Request) EG-EG-503 1
8. Loc Washer™ _ 0
9. Nut* —_ 0
10. Throttle Cabie, 105", 503DC EG-T-CAB 2
10. Throttle Cable, 105", 503SC EG-T-CAB 1
11. Prop Plate * —_— 0
12. 1/4" Bolt AN4-35A 6
13. Air Filter, K & N (503 DC) EG-AF 2
13. Air Filter, K & N (503 SC) EG-AF 1
14 . Air Filter Clamp ™ —_— 0
15. Carb Clamp * — 0
16. Carb Boot * _ —_ 0
17 . Throttle Cable Housing, 36", 503DC EG-T-CAB-H 2
17 . Throttle Cable Housing, 36", 5038C EG-T-CAB-H 1
18. Bing Carburetor * —— 0
18. Hose Clamp, 2 1/4" 5-5228 1
20. Muffler Extension EG-MEXT 1
21. 716" Thick Washer AN9B0-716 12
22 . Muffler Elbow EG-MUFF-ELBOW-503/582 1
23. Muffler Springs - 503 EG-MUFF-SPRINGS 6
24 . Cable Ferrule Cap, 503SC ENDCAP-12000 1
24. Cable Ferrule Cap, 503DC ENDCAP-12000 2
25. 1/4" Tensile Nut AN365-428A 6
26. 1/4" Thick Washer ANSG0-416 <]
27. 10MM Shouider Screw * — 0
28. 10MM Loc Washer * — 0
0

29. Exhaust Gasket * —

*Supplied with engine.
**Supplied with filter. 08/07/1998



¥6/90/.0

MD1284

RRFEIIES S- 65 COYOTE II
082 ENGINE ASSEMBLY




5-6S COYOTE |l - 582 ENGINE

PAGE 19-04

*Supplied with engine,
**Supplied with filter.

# DESCRIFTION PART NUMBER QUANTITY
1. Rubber Isolator EG-RI 2
2. 14" Coarse Thread Nut EG-1/4NC 4
3. 7/16" Thick Washer ANSB0-716 12
4. Throitle Cable, 105" EG-T-CAB 3
5. Hose Clamp, 2 1/4" 5-5228 1
6. Muffler Extension EG-MEXT 1
7. Safety Wire SAFETY WIRE 0
8. AirFiter, K&N EG-AF 2
9. Exhaust Manifold, 582 KSEX0007 1
10. Exhaust Gasket ™ —_ 0
11. 10MM Loc Washer * —_ 0
12. 10MM Shoulder Screw * —_ 0
13. Propeller ' EG-PROP 1
14. Prop Plate * — 0
15. 1/4" Loc Washer ANY35-416L 4
16. 1/4" Bolt AN4-35A 6
17. Rotax 582 Engine EG-EG-582 1
18. Engine Loc Washer * —_— 0
'19. Engine Stud Nut * —_— 0
20, CarbClamp * — 0
21. Throttle Cable Housing, 36" EG-T-CAB-H 3
22. Bing Carburetor * —_— 1 0
23. CarbBoot™ —_— 0
24 . Wire Swivel/Screw Stop 2361 1
25. Adjustable Cable Ferrule 2373 ‘ 1
26 . Muffler Elbow EG-MUFF-ELBOW-503/582 1
27 . Muffler Springs, 582 KSEX0002 6
28, Air Filter Clamp ** —_ 0
29. Muffler, 582 EG-MUFF 1
30. 1/4" Fuel Line, Blue (Gear Box Breather Line) FS-FL 3ft
31. Cable Ferrule Cap ENDCAP-12000 3

07/13/2000



+0/02/0

8C1AW

STIVidd AN8wW3ssy
404 d3INNIGS 338

I HLOAOD S9—-S SCUCHR Y

ATAWASSY JATTId0dd/UNIONA S2I6/216

CO-61L



$-6S COYOTE Il - 912/912S ENGINE/PROPELLER ASSEMBLY

PAGE 19-06

# DESCRIPTION PART NUMBER QUANTITY
1. 8MM Boit, 912/912S (-6 OPT PROP) M8X1.25X140 6
2. Rotax 912 Engine (Upon Regquest) EG-EG-912 1
3. Crush Plate, 912/8128 (-1 OPT PROP) KPPW0183 1
4. 9128 Propeller (-1 OPT PROP) KSPWO061 1
4. 912 Propeller (-1 OPT PROP) KSPWO0004 1
5. Spinner Backing Plate, 912/912S, 12" ** KPPWO0042 0
6. 1" Prop Extension Assembly,812/9128 (-1 OPT PROP) KAPWO0024 1
7. Flange Bushing, 912/912S (-1 OPT PROP) KPPWO0038 6
8. 5/16" Thick Washer, 912/912S (-12 OPT PROP) AN960-516 12
9. Metric Nut, 912/912S (-6 OPT PROP) ' M8X1.25 NUT 6

10. 63MM Clamp * EG-AF-CLAMP -0

11. Air Filter EG-AF-912 2

*Supplied with filter.
*Referenced from Spinner.

05/21/2001



MOOH dWNOd 'THNOH 216
[T HLOAOD S9-S/SH9-S SLUCH

drl

99GUN

£6/02/v0

L0-61



$-6S COYOTE Il - $12/912S FUEL/CARB/PUMP HOOK UP

PAGE 19-08

# DESCRIPTION PART NUMBER QUANTITY
1. Small Hose Clamp 5-6202 10

2. Straight Withdrawal Fitting 8330 3

3. 1/4" Black Fuel Line KSFS0002 10 ft

4. 1/8" Brass Tee Fitting 3-20120 1

5. Fuel Filter 33031 1

05/Q7/1997



20/02/0}

| NALSAS UMOHD <216
[ dLOACD S9-S5 UL

Ce LAn

60-61



S-6S COYOTE Il - 912/9128 CHOKE SYSTEM

PAGE 1%-10

# DESCRIPTION PART NUMBER QUANTITY
1. Cable Housing, 43" CK-CAB-H 2
2. Chcke Cable BC-105 2
3. Cable Conduit Ferrule 2394 3
4. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ44 4
5. Dual Cable Retainer ’ CK-DCS 1
6. Mixer Plate KPPWQ076 1
7. Wire Stop/Screw 2361 3
8. Cable Ferrule Cap ENDCAP-12000 2
- 9. Zip Ties ZIP TIES 3
10. Push Pull Chcke Cable 4-336 1
11. 3/16" Shear Nut AN364-1032A 2
12. 316" Thin Washer AN960-10L 3
13. 3/16" Plastic Washer PW-3 6
14 . Choke Pivot Arm KPPWO0252 1
15. 3/16" Bolt AN3-6A 2
16. Safety Wire SAFETY WIRE 0
17 . Adjustable Cable Ferrule 12553 1
18. Aluminum Bushing, 1/4 X .028 X 7/16" * KAAC0004-4 0

10/23/02



c0/01/20

/ SHOWN FOR PART CLARITY
19 ONLY. FINAL INSTALL

- SOLATOR LATERALLY
/P (SIDE TO SIDE)

MD20C14
REV. A

RREEIMES S—-6S COYOTE I
912 MUFFLER ASSEMBLY

L1-61}



S-6S COYOTE Il - 912/912S MUFFLER ASSEMBLY

PAGE 19-12

# DESCRIPTION PART NUMBER QUANTITY
1. $6 912 Muffler KPEX0002 1
2. Muffler Springs - 912 8938-790 10
3. Hose Clamp, 2 1/4" 5-5228 1
4. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-45 1
5. Muffler Canister Caupler KPEX0026 2
6. Muffler Attach Channel .KPEXQ0027 2
7. Formed Washer KPAC0053 4
8. 1/4" Bolt AN4-4A 1
8. 1/4" Large Washer AN970-4 2
10. 1/4" Thick Washer AN960-416 6
11. 1/4" Shear Nut AN364-428A 2
12. 1/4" Loc Washer AN935-416L 2
13. 6MM Nut 6MM HEX NUT 2
14 . AFT Exhaust Manifold, RH KPEX0Q25 1
15. AFT Exhaust Manifold, LH KPEX0024 1
16. FWD Muffler Manifold #2, RH KPEX0023 1
17 . FWD Muffler Manifold #2, LH KPEX0021 1
18. FWD Muffler Manifold #1, RH KPEX0022 1
1. FWD Muffler Manifold #1, LH KPEX0020 1
20. Muffiler Extension KPEX0009 1
21. 1/8" Aluminum Washer EG-AW 2
22, 6MM Bolt 6MMX20MM 4
23. Rubber Hose, 3/4" O.D. x13/8"* KAAC0017-1 0
24 . Rubber Hose, 1 1/4"0O.D. x 1 3/8"* KAACQ017-2 0
25. 912 Muffler - Raw Stock Kit KAACO0017 1
26 . Safety Wire SAFETY WIRE 0
27. 1/4" Bolt AN4-11A : 1

*Builder must fabricate from raw stock.

10/27/2000




90/¥¢/L0

~

~

GA%«\ 14

RRFEIMES S—65 COYOTE 1I
912 /912S ENGINE ACCESSORY INSTALLATION

MD3156
REV. A

° 2
@ “u

4/%
19

STUBS WELDED TO ENGINE MOUNT

PLACE CLAMPS THROUGH
ALUMINUM ANGLES AS SHOWN
TO HOLD OIL TANK

€l-6l



S-6S COYOTE 11-912/912S ACCESSORY INSTALLATION

# DESCRIPTION

PART NUMBER

PAGE 19-14

QUANTITY

O©C O ~NOOUThWNPRE

Coolant Recovery Bottle ***

Coolant Recovery Clamp ***

3/16" Aluminum Pop Rivet - Cherry Q

Oil Tank **

Hose Clamp

Starter Solenoid **

1/8" Stainless Steel Pop Rivet - Cherry Q
3/16" Shear Nut

3/16" Thick Washer

. Regulator Rectifier **

. 3/16" Large Washer

. 3/16" Bolt

. 3/16" Truss Head Bolt

. 3/16" Thin Washer

. Oil Tank Attach Bushings, AFT

. Oil Tank Attach Bushings, FWD

. Oil Tank Aluminum Angle, FWD

. Oil Tank Aluminum Angle, AFT

. 3/16" Aluminum Pop Rivet - Cherry Q ***
. 3/16" Bolt

. 3/8" Black Overflow Line

. Safety Wire

. Aluminum Tube, 3/8" x .058 x 12" *
. Cushioned Tube Clamp

*Builder must fabricate from raw stock.
*Supplied with Engine.
***Referenced from cooling system.

CCPQ-41
AN364-1032A
AN960-10

AN3-5A
AN526-C1032R12
AN960-10L
KPPWO0055
KPPWO0056
KPPWO0050
KPPWO0051
AAPQ-62
AN3-4A

27004

SAFETY WIRE
KAAC0004-6
MS21919WDG6

POOWNORFRELPNNMNAMAANMPOPMOMMONMOERL,OO

7/24/2006



c0/02/0L

NALSAS ONITO0D 286
I 4LOA0D S9—S\SH9-S SUYLY

TIVMINI4 OL INNOW
4
| \ﬂ’V

SL-6L



S-6S COYOTE Il - 582 COOLING SYSTEM

PAGE 19-16

# DESCRIPTION PART NUMBER QUANTITY

1. Radiator EGCS-RAD 1

2. 1" Radiator Hose RADIATOR HOSE 76 in

3. 11/4" Radiator Hose EGCS-RHOSE 2
4. Hose Clamp, 1 3/4" 5-5220 4

5. Hose Clamp, 1 1/2" 5-5216 8
6. Safety Wire SAFETY WIRE 0

7. Reducer Elbow EGCS-RC-90 2
8. Pre-Formed Radiator "V" Hose KSPWQ075 1

9. 3/18" Shear Nut AN364-1032A 3
10. Water Temp Probe *** KSPWO0016-1 0
11. Line Clamp, 3/8" * FS-LCL 3/8 1
12. Mount Block EGCS-FNMPVC 1
13, 3/16" Boit AN3-13A 3
14. Filler Cap Tee EGCS-FCT-N 1
15. 5/16" Overflow Hose EGCS-OFH 14 in
16 . 1/4" Fuel/Pitot/Static Line, Blue FS-FL 2 ft
17. Line Clamp, 5/16" 1.D. * FS-LCL 5/161D 1
18 . Coolant Recovery Bottle " EGCS-CRB 1
19. Water Qutlet Socket 922-025 1
20. Filler "T" Mount EGCS-FNSTRAP 1
21. Water Temperature Gauge Electrical ** KSPWO0016 Q
22 Coolant Recovery Clamp FS-HS 1
23. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 2
24, 3/16" Thick Washer ANS60-10 3
25. 1/8" Black Coolant Pressure Line KSFS0001 2 ft
26 . Safety Wire SAFETY WIRE 0
“Two sizes of fuel line clamps are used. Please pay close attention to where used. To tell what siz

close the clamp completely & measure across inside diameter. They should be 5/16" or 3/8" depen 10/23/02

“*Reference electrical system.  *™ Supplied with gauge.



WHLSAS ONI'TOOD <16 corez/g
II HLOAOD 59— SULEed

g1 vz\ s 7—% LOTSAN

&
- a// ONILLIA dANd d31VM g3MOT OL
7 7 ONILLI  INVI00O dviH d3dANITAD 14V

) NOM4 3SOH MOLVIAvY Q3dvHS .S,
Ll L e 31N0Y “INNOW 3INIONI ¥v3T1D Ol

~ Ll
o |8~ / Wﬁm
@é ﬁf
S
& .~ _—3NION3I 0L
,Jlf//

3 — — —

- — — — CEEIITEIrisuiD

L1-61



S-6S COYOTE Il - 912/912S COOLING SYSTEM

PAGE 19-18

# DESCRIPTION PART NUMBER QUANTITY
1. Radiator EGCS-RAD 1
2. 1" Radiator Hose RADIATOR HOSE 60 in
3. 11/4" Radiator Hose EGCS-RHOSE 2
4 Hose Clamp, 1 3/4" 5-5220 4
5 Haose Clamp, 11/2" 5-5216 8
6. Reducer Coupling EGCS-RC 1
7. Pre-Formed Radiater "V" Hose KSPWO075 2
8. Line Clamp, &/18"1.D. * FS-LCL 5/161D 2
g 3/16" Shear Nut AN364-1032A 3
10. Preformed Radiator "S" Hose KSPWO0025 2
11. Line Clamp, 3/8"* FS-LCL 3/8 4
12. Mount Block EGCS-FNMPVC 1
13. 3/16" Bolt AN3-13A 3
14 . Filler Cap Tee EGCS-FCT 1
15. 5/16" Overflow Hose EGCS-OFH 48 in
16. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 2 ft
17 . Hose Spring EGCS-HS 2
18. Coclant Recavery Bottle EGCS-CRB 1
19, 3/18" Thick Washer ANS60-10 3
20 . Filler "T"* Mount EGCS-FNSTRAP 1
21. Reducer Eibow EGCS-RC-80 1
22 . Ccolant Recovery Tee 5/16 3-71350 1
23. 3/18" Aluminum Pop Rivet - Cherry Q AAPQ-62 2
24. Coolant Recovery Clamp FS-HS 1
25. Cocling Tube-Union KPPWO0189 1

*Two sizes of fuel line are used. Please pay close attention to the location used.
To tell what size a clamp is, close the clamp completely & measure across inside diameter. 10/24/02
They should be 5/16" or 3/8" depending on the clamp.



LNNOW JOLVIAvY 216/28¢

I

v 'A3Y
(SNAUL]

HALOA0D S9—5 SUULER

00/42/0L

6lL-61



S-65 COYOTE [ - 582/912/9125 SLANT RADIATOR MOUNT

PAGE 19-20

# DESCRIPTION PART NUMBER QUANTITY
1. Radiator Mount Attach Angle, Right EGCS-RMAA-R 1
2. Radiator Mount Attach Angie, Left (312 Only) EGCS-RMAA-L-912 1
2. Radiator Mount Attach Angle, Left (-1 912) EGCS-RMAA-L 1
3. 2" Wide Neoprene Gap Seal, 52" * 2G5-52 52 in
4, Aluminum Strip, 1/2" x 020 x X ** KAAC0004-1 0
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 30
€. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 2
7. 316" Bolt AN3-4A 2
8. 3M16" Thin Washer ANSG0-10L 8
8. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
10. Radiator Forward Seal, Type 2 EGCS-RFS-2 1
11. 3/16" Bolt AN3-BA 2
12. 3/16" Thick Washer ANS60-10 6
13. Foam Strip 3/8" X 1/2" 3/8-FS 72 in
14. 316" Shear Nut AN364-1032A 4

*Refer to figure for installation
"Builder must fabricate from raw stock.

10/27/2000



90/¥¢/.L0

TO OIL RETURN
OIL PICK UP ON BOTTOM OF ooy oL ._.>ZX/

\ ENGINE
oo ENORE

OUT, OIL RETURN
REFERENCED FROM
\m:m ENGINE

ACCESSORY
INSTALLATION

1261

LOCTITE ALL BOLTS

15

~
MOUNT Io%\

LOCATED ON LEFT -
SIDE OF GEAR BOX_ -~

IMPORTANT:

USE A WRENCH ON THE OIL
COOLER WHEN TIGHTENING OIL LINES
TO PREVENT CRACKING OIL COOLER.

A~
14 ~N
| ~

TO OIL PUMP
BELOW GEAR BOX

ON FWD CYLINDER

MD2559
REV. B

RRARINIESS 5—65 COYOTHE I
912 /9123 OIL COOLER ASSEMBLY



S-6S COYOTE 11-912/912S OIL COOLER ASSEMBLY

PAGE 19-22

# DESCRIPTION PART NUMBER QUANTITY
1. Oil Hose Assembly - Tank to Cooler KAPWO0035 1
2. Oil Hose Assembly - Cooler to Pump KAPWO0036 1
3. Oil Hose Assembly - Return KAPWO0035 1
4 . Oil Cooler 21608 1
5. 3/16" Bolt AN3-6A 1
6. 3/16" Thin Washer AN960-10L 8
7 . Loctite Blue LOC-TITE 0
8. 6MM X 16MM Bolt M6X16 BOLT 1
9. 1/4" Thin Washer AN960-416L 1
10. Bent Oil Cooler Mount - Outer KPPW0259 1
11. Threaded Bushing KPPW0180 3
12 . .093 Silicone Sheet KPPW0254 2
13. 3/16" Bolt AN3-3A 7
14 . 10MM x 20MM Bolt 10MMX20MM 1
15. Nylon Tie N-TIES 3
16 . Oil Cooler Mount KPPW0258 1
17 . Upper Oil Cooler Mount KPPWO0071 1
18 . Lower Oil Cooler Mount KPPWO0072 1
19. Oil Cooler Mount-FWD KPPW0260 1
20. 5/16" Thick Washer AN960-516 1
21. 8MM x 20MM Bolt M8X20 BOLT 1
22 . 90 Fitting - Long KSPW0082 1

12/19/2013



86/0¢/S0

VENT LINE TO — U
BOTTOM OF THE

FIREWALL
S~ /8 ENGINE OIL PUMP

/ g MD3209

RARNMES S-65 COYOTE II
o08< OlL INJECTION TANK MOUNT ASSEMBLY

€261



§-6S COYQTE |l - 582 OIL INJECTION TANK MOUNT

PAGE 19-24

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4

2. QOil Tank Strap EGCS-0OTS 1

3. 7/8" Expansion Cap 2598K29 1

4. Zip Ties ’ ZIP TIES 1

5. 90 Withdrawal Fitting 8342 1

6. Qil Filter 414-5365 1

7. Oil Tank OI-TANK 1

8. 2 3/4"to 4" Hose Clamp 5-5256 1

9. Line Clamp, 3/8" * FS-LCL 3/8 4
10. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 2 ft
11. Rubber Trim X1011 11 in
12. 1/4" Fuel/Pitot/Static Line, Biue FS-FL 3 ft
13. Loctite Blue LOC-TITE 1

3

*Two sizes of fuel line clamps are used. Please pay close attention to where used.
To tell what size a clamp is, close the clamp completely & measure across inside diameter. 06/10/1998

They should be 5/16" or 3/8" depending an the clamp.



£0/20/90

\® 7~
\imﬂ;:. IN LOWER INSTRUMENT PANEL L -7

SAFETY WIRE

MD1598

RRAEAETDES s-65 COYOTE II
503/582 THROTTLE & MOTION CONVERTER

Gc6l



S-6S COYOTE II.- 503/582 THROTTLE PAGE 1926
# DESCRIPTION PART NUMBER QUANTITY
1. Aluminum Bushing, 3/8" x .058 x 1/2" * KAAC0004-6 0
2. Wire Stop/Screw, 582 : 2360 5
2. Wire Stop/Screw, 5035C 2360 3
2. Wire Stop/Screw, 503DC 2360 4
3. Aluminum Bushing, 1/4" x .028 x 7/8" * KAACQ004-4 0
4 Throttle 05-08036 1
&. Aluminum Bushing, 1/4" x .028 x 1 5/16" * KAAC0004-4 0
6. Aluminum Bushing, 3/8" x .058 x 3/8" * KAAC0004-6 0
7. Aluminum Bushing, 3/8" x .058 x 1/2" * KAACQ004-6 0
8. Aluminum Bushing, 3/8" x .058 x 3/8" * KAAC0004-6 0
9. Adjustable Cable Ferrule, 503SC 12553 2
9. Adjustable Cable Ferrule, 503DC 12553 3
9. Adjustable Cable Ferrule, 582 12553 4
10. Aluminum Bushing, 3/8" x .058 x 1 1/4"* KAACO0004-6 0
11. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 8
12. Throttle Mation Converter Side Plate, LH KPPWO0031 1
13. Throttle Motion Converter Side Plate, RH KPPWQ030 1
14. 3/16" Shear Nut AN364-1032A 1
15. 3/16" Thin Washer ANS60-10L 2
16. 3/16" Bolt AN3-16A 1
17. Cable Ferrule Cap, 503DC ENDCAP-12000 2
17 . Cable Ferrule Cap, 503SC ENDCAP-12000 1
17 . Cable Ferrule Cap, 582 ' ENDCAP-12000 3
18. Throftle Cable ** EG-T-CAB 0
19. Throttle Cable Housing *** EG-T-CAB-H 0
20. Throttle Motion Converter Arm KPPW0032 1
21. Attach Angle KPAC0025 1
$1016 1

22. Power Spring

*Builder must fabricate from raw stock, see detail drawing.
**See engine.

06/11/1988



19-27

i
5

RADIATOR MOUNT ANGLES X \\‘:C ™~
3=

]

]

|

:

|

"

|

. !

: i

: !

° : i
i <
e ~
| )"; FIREWALL “\ )

1 , -
t
L

| ;’!

1 ]
| —

LOWER INSTRUMENT PANEL
MD780

RARINIES S-6S COYOTE 11
912 /912S THROTTLE ASSEMBLY

06/02/03



$-6S COYOTE Il - 912/912S THROTTLE

PAGE 19-28

# DESCRIPTION PART NUMBER QUANTITY
1. Throttle Cable Housing EG-T-CAB-H 8 ft
2. Throttle Cable EG-T-CAB 2
3. Cable Conduit Ferrule 2394 3
4. Dual Cable Retainer CK-DCS 1
5. Mixer Plate KPPWO0O0786 1
6. Single Cable Retainer CK-CS 1
7. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 4
8. Wire Stop/Screw - 2361 3
9. Throttle 05-08036 1

0 ENDCAP-12000 4

. Cable Ferrule Cap

03/21/2001



800¢2/59¢/80

BEND TABS FWD. 90°

/Ao

STATION 1

THESE ARE NOT RIVETED UNTILL

WINDSHIELD DECK IS INSTALLED

/ (REFER TO WINDSHIELD ASSEMBLY)
STATION 2

ALL RIVETS #17 UNLESS OTHERWISE SPECIFIED (40APR1/8)

MD559
REV. A

RIS S5—65 COYOTH I
INSTRUMENT PANEL ASSEMBLY

6261



S-6S COYOTE Il - INSTRUMENT PANEL PAGE 19-30

# DESCRIPTION PART NUMBER QUANTITY
1. Instrument Panel Cover - Center KPIP0104 1
2. Instrument Panel Cover - Outboard KPIP0105 2
3. 3/16" Aluminum Rivet - Cherry Q AAPQ-64 1
4, 1/8" Stainless Steel Rivet - Cherry Q CCPQ-46 1
5. 3/16" Thick Washer AN960-10 3
6. Instrument Panel Brace Tube, 1/2" x .035 x X" * KAACO0004-10 0
7. Center Cover Plastic Fitting Plug CC-PF 1
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 7
9. Instrument Panel S-6S-IP-IP 1
9. Instrument Panel - Optional Cut KPIP0O036 1
10. Instrument Panel Cover Fabric IP-FAB 5 ft
11. Trimlock Cushion Lip 4100C-1/16 5 ft
12. #8 Pan Head Screw 8X1/2 PHS 8
13. Lower Instrument Panel KPIP0O002 1
14 . Lower Instrument Panel Dust Cover KPIP0O003 1
15. 3/16" Shear Nut AN364-1032A 1
16. 3/16" Bolt AN3-4A 1
17 . 3/32" Aluminum Pop Rivet 40APR1/8 65
18. Instrument Panel Closeout KPIP0107 2
19. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 8

*Builder fabricates from raw stock.
8/25/2008



86/71/S0

LHVILS DIHLOATH L1OHLIM
TVIOIMLOATA ANV SINANNHILSNI £06

(YELLOW) TG YELLOW
WIRE OGN ENG'NE

3NIONT £09
H03 ONILLAS
HOLIMS dIG

REFER 7O WING SECTION FOR MOUNTING

23
(YELLOW) TO YELLOW & z -
\ BLACK WIRE ON ENGINE me &)
S % [fomaa ] 9—a mw \
a © iNPUT O o z= ___:orl.
=
I ) q o —& o E
N QourUTO N oo m =
|— ), \J hl -
o o] = —
\ i 3
(RED) (+) POWER DUT g - Q
G
[y = Q
N [
U (BLAEK) (-) GROUND 2= © m
m [9) -4
X -
o
c
Z 1N
G a
MOUNTS TO UNDERSICE h \ b
QF MANIFOLD WHITE rr
BLUE
MOUNTS UNDER RED
SPARK PLUG

SR

I HL0A0D S9-S

62/

el

s

g
-
?m 5135 v
iF /EERRE |
- SELE
g1 [EE
% |%
L 818 -
o
N A —
(€]
i DA/ I
A= e
<
vm —e— /
Anw“/ Jnu:___

AIR SPEED
INDICATOR

i

Le-6l



S-6S COYOTE Il - 503 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC STAR A ®F 19-32
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.
# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV000S 1
3. Altimeter* KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-150 KSAV0005 1
5. Ignition Switch MS35058-22 2
6. Exhaust Gas Temperature Gauge * KSPW0008 1
7. Cylinder Head Temperature Gauge KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPWO0012 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 7
10. 3/16" Shear Nut AN364-1032A 2
11. Line Clamp, 3/8" FS-LCL 3/8 7
12 . Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14, 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
15. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 6
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
17. EGT End Plug ** KSPW0008-1 0
18. Female Terminal =** KSPW0010-1 0
18. 14 Gauge Red Wire ! 14 GA WIRE/RED 14 f
20. Terminal Y Connector, Brass IP-YC 1
21. CHT Wire, Red *** KSPW0010-2 0
22. 14 Gauge Splice, Butt Connector IP-7132 2
23. 25 AMP Fuse KSES0020-25 1
24 . 14 Gauge White Wire 14 GA WIRE/WHITE 6 ft
25. Regulator/Rectifier KSES0005 1
26. 14 Gauge, In Line Fuse Holder KSES0019 1
27. CHT Wire, Black ™* KSPWO0010-4 0
28. Pan Head Phillips Bolt (10-32) KSHWO0006 2
29. EGT Wires ** KSPWQ008-2 0
30. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
31. 14 Gauge Male Spade Terminal, Blue IP-7126 7
32. EGT Probe ** KSPWO0008-3 0
33. Shrink Wrap KSAC0009 1 ft
34. CHT Probe *** KSPWO0010-3 0
35. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 fi
36. 3/16" Large Washer AN970-3 2
37. Female Bullet Terminal 02-09-1103 4
*Optional gauge. **Supplied with EGT. ***Supplied with CHT.

07/17/2000



LHVILS DIHLIOHTA TVNOILLJO H.LIM
TVIOIHLOA T ANV SINANNHLSNI £€06
| II HLOAOD S9—-S

SR Y

<:|v ry zlv
-3 0
v "Add
ZI6ZAN ‘_ﬁ? g — [
o e 53
v = = H me
od el 28
(- ~ ) .S z L |9 e
NMDYE £s o AN &°
=M m F=
‘ﬂa "" =] b0 © - M
AVHD gz g~ 27778 "¢
@ " g T srwvzy g 2
/ - ] ‘Qu ;"‘
\ ‘S‘ ma
L £ Q.
% o Zp
€ ( SIV18/MAT 134 g 2t
MOTI3A g 30¥N0SHIMOd Aw
‘MDV'IE/MOTIBA 30uv] \69 ze 170A 24 QL
]
HOVIE/MOTI3A 308V ¥
Thal W 5¢ INNGHD oL 3NIO9NI NO
g JHiM AVHO QL
£z
= NN
S~
e INIONT £0S
= 3 404 ONIL3S
T _ HILIMS 40
4 -
f‘c'/g;/ IVIIA HovL
S U_J
]
L
ic / 1 1l
N
%__
et 33
] A
g g7
— ez
= E e
= zZ
©3
/? L w
¥l i
1
=
iz 2
T T
61
/QL
7
[ ° o
Q

(W13 0L ¥3i43w)

{
N\

L 9 _ _ -
; o ™ 5 F2 > I
e z g 2 g 5% s S
= = Dy = =2
=3t % 2 Z‘r?w = =
(=] m
p QL%_— 20 = o
= vl = P

HOLIMS NOUINDI Gl IN3IONIJIANI
38 1SNA ONNOMD H3L3W UNOH

NMCQ 3A00MD HLUM Q3LNFIHO 38 LSNW SIHDLUMS NOULINDI

86/v1/30

£e-6l



| S-6S COYOTE Il - 503 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRI

NOTE: Géuges may vary, consulit directions provided with gauge for wiring diagram.

PAGE 19-34

*Optional gauge. **Supplied with EGT. **Supplied with CHT.

»**Referenced from battery box installation.

# DESCRIPTION PART NUMBER QUANTITY
" 1. Hour Meter : KSPWO0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-150 KSAV0005 1
5. lgnition Switch ' M&835058-23 2
6. Exhaust Gas Temperature Gauge * KSPWO0008 1
7. Dual Cylinder Head Temperature Gauge * KSPW0012 1
7. Cylinder Head Temperature Gauge KSPWO0010 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 5
10. 80 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12 . Straight Withdrawal Fitting 8330 2
13. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
14, 14 Gauge Eye Terminal, Blue 3/16" IP-7102 7
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 5]
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal ** KSPWO0010-1 0
19. CHT Wire, Black *** ‘ KSPWO0010-4 0
20. CHT Wire, Red *** KSPWO0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
22 . Key Start Switch 25-6 1
23. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
24 . 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
26. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
27. 14 Gauge, In Line Fuse Haolder KSES0018 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 2
30. Battery ** PS12150-NB 0
31. Regulator/Rectifier KSES0005 1
32. 14 Gauge White Wire , 14 GA WIRE/WHITE 7 ft
33. 14 Gauge Eye Terminal, Blue /16" 5/16 | TERM 1
34. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
35. 14 Gauge Male Spade Terminal, Blue IP-7126 6
36. Electric Starter Kit, 503 MESK-1-503 1
37. CHT Probe ** KSPWO0010-3 0
38. EGT Wires ™ KSPW0008-2 0
39. EGT Probe ** KSPWO0008-3 0
40. Female Builet Terminal 02-09-1103 4
41. Shrink Wrap KSAC0009 1 ft
42 . 3/16" Shear Nut AN364-1032A 2
43 . Pan Head Phillips Bolt (10-32) KSHWO0006 2

07/17/2000



S-65 COYOTE Il - 503 INSTRUMENTS & ELECTRICAL -WITH OPTIONAL ELECTRI

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

PAGE 19-35

# DESCRIPTION ' PART NUMBER QUANTITY
44 . 3/16" Large Washer ' ANS70-3 2
45. Line Tee 8338 1
!
*Optional gauge. **Supplied with EGT. “**Supplied with CHT.
Referenced from battery box installation. 07/17/2000



20/02/04

NALOATE LNOHLIM

—S S

ANV SININAYLSNI 28%

LIVLS

TVOIdLOH' A
II 4LOAOD S9

(YELLOW) TO YELLOW
WIRE ON ENGINE

{YELLOW) TO YELLOW &

BLACK WIRE ON

_n
®—0

{RED) (+) POWER
OUT TO ENGINE

WOUNTS TO UNDERSIDE

v AT
L83 1AN

OF MANFOLD

ENGINE

30¥N0SHIMOL
1T0A 21 OL

INIONT NO
JUIM AVHD OL

aNnoug ot

NMONE

MOTI3A

NIV8/MOTT3A
WOVIE/MOTI3A 39UV

tﬂ:)\ﬂS/MOﬁHJ\ 394V

]

HOLIMS Jid

ww
N
~N
mz
zo
mj
z
o
M3

Tivi3d HOVL

FOR MOUNTING REFER TO WING SECTION

HOUR METER

;:_

ALTIMETER

S

9e'gl

AR SPEED
INDICATOR

i

|

Ll ™)

61

IGNITION

9€-6l




NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

PAGE 18-37
S-6S COYOTE Il - 582 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC START

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPWO0022 1
2 Vertical Speed Indicator (Feet per Minute) ~ KSAV0008 1
2. Vertical Speed Indicater (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV00Q1 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4 . Air Speed Indicator, 0-150 KSAV0005 1
5. lIgnition Switch « MS35058-22 2
6. Exhaust Gas Temperature Gauge KSPW0O008 1
7. Dual Cylinder Head Temperature Gauge * KSPWQ012 1
7. Cylinder Head Temperature Gauge * KSPWO0010 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 11
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12 Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14 . 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
15. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
16. Female Bullet Terminal 02-09-1103 4
17. EGT End Plug ** KSPW0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. 14 Gauge Red Wire f 14 GA WIRE/RED 18 ft
20. Terminal Y Connector, Brass {P-YC 1
21. CHT Wire, Red *** KSPW0010-2 C
22 . 14 Gauge Splice, Butt Conpector iP-7132 2
23. 25 AMP Fuse KSES0020-25 1
24 . 14 Gauge White Wire 14 GA WIREMWHITE 12 f
25. Requlator/Rectifier KSESQ005 1
26. 14 Gauge, In Line Fuse Holder KSESQ0019 1
27 . CHT Wire, Black =** KSPW0010-4 0
28 . Coolant Temperature Probe ***** KSPWQ016-1 0
29. EGT Wires ** KSPW0008-2 0
30. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
31. 14 Gauge Male Spade Terminal, Blue IP-7126 7
32. EGT Probe ** KSPW0008-3 0
33. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
34 . CHT Probe **~ KSPWQ010-3 0
35. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
36. Shrink Wrap KSACQ0Q0S 1ft
37 . Coolant Temperature Gauge KSPWQ016 1
38. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 4
39. Pan Head Phillips Bolt (10-32) KSHWO0006 2
40. 3/16" Shear Nut AN364-1032A 2
41 3/16" Large Washer ANG70-3 2

*Optional gauge “*Supplied with EGT.

***Referenced from cooling system.

***Supplied with CHT.
***Supplied with coolant temperature gauge.

10/24/02



20/02/0}
LdVLS OIHLOHTH "TVNOILJO HIIM

TVOIMLOITd ANV SINHWNJLSNI 289
[T HLOAOD S9-S5 SUULEL

9% Tt OY
b
- 3 0
v A3d . e
989 LW E ~.
g / g 2 53
w T g H M
25‘ rga 3| 9_2
1 h £z = 9_1° 23
NMOXE 25 T e% &°
%E ~ 58 —o o g‘;g
AvEO £g g5 |1 1 §d 'F
P m ol Sr v Q¥ x5 F
gz; / 6 5oz £3
Ls \) m % =
[’—‘_'_""ﬂl.f\if_\l/ | Q<
m
- o
HIV8/MOTIIA ?'é
maniaA - 304N0SYIMOd Fe
[ YOVIB/MGTIIA 398V1 \ 3¢ 107 Zv 0L
pilladbioalie it 5
HOVI8/MOTIIA 308V 6 *3J
i @ ONNONS O
g1 2c 3INIONI NO
ad JYIM AVHD OL
3
£z ( =
\ oE
8 & N B
— ~] m 2m
= R 8"
~
- \‘jg 3NIONI 285
— 04 ONILLIS
— ADLMS dId
33
T £
=z
o2
=
52
b 5
A 3
m
\ - ®
<1
>T
&2
]
2z
=
zZz
)
Sx
52
o C
22
B
=g
25”4
=S
T

g
(w130 01 w343

3 = T
ndy g < 2 ZZ v EZ ¢ b 3 |
- = Ouwn z bS]
=] >1 m
-4 am = rgr:‘
5L == &g e i
- A - <
NAOC JA00ND HLUM QIINIMO 38 LSNN SIHOLIMS NOWINSI

8E-61



PAGE 198-39

S-6S COYOTE Il - 582 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

- Supplied with coolant temperature gauge.

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV(0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4 . Air Speed Indicator, 0-150 KSAV0005 1
5. Ignition Switch ' MS35058-23 2
6. Exhaust Gas Temperature Gauge KSPWO0008 1
7. Cylinder Head Temperature Gauge * KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPW0012 1
8. RPM Gauge ' KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 9
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12 Straight Withdrawal Fitting 8330 . 2
13. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
14. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 7
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 6
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPWO0010-1 0
19, CHT Wire, Black *** ! KSPWO0010-4 0
20. CHT Wire, Red *** KSPWO0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
22 . Key Start Switch 25-6 1
23. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
24, 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25 4 Gauge Baltery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
26. 3/18" Aluminurm Pop Rivet - Cherry Q AAPQ-64 2
27. 14 Gauge, In Line Fuse Holder KSES0018 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 2
30. Battery =*** PS12150-NB 0
31. Regulator/Rectifier KSES0005 1
32. 14 Gauge White Wire 14 GA WIRE/AWHITE 13 ft
33. 14 Gauge Eye Terminal, Blue 5/16" 5/16 | TERM 1
34. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 8 ft
35. 14 Gauge Male Spade Terminai, Blue IP-7126 6
36 . Electric Starter Kit, 582 MESK-3-582 1
37. CHT Probe *™* KSPWO0010-3 0
38. EGT Wires ** KSPWO0008-2 0
38. EGT Probe ** KSPWO0008-3 0
40. 3/16" Shear Nut AN384-1032A 2
41. Coolant Temperature Gauge KSPWO0016 1
42. 3/16" Large Washer AN9S70-3 2
43 . Coolant Temperature Probe **** KSPWO0016-1 0
44 Female Bullet Terminal 02-09-1103 4
*Optional gauge. **Supplied with EGT, **Supplied with CHT.
Referenced from battery box installation. 10/24/02



PAGE 18-40

$-65S COYOTE Il - 582 INSTRUMENTS & ELECTRICAL -WITH OPTIONAL ELECTRIC START-cont

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
45 . Shrink Wrap KSACQ0Q09 1 ft
46 . Pan Head Phillips Balt (10-32) KSHW0006 2
)
#
*Optional gauge. ~*Supplied with EGT. **Supplied with CHT.
~+*Referenced from battery box installation. 10/24/02

***Supplied with coolant temperature gauge.



TVORILOETE ANV SINAWNYLSNI 216 cofoeiot

[l ALOA0D S9-S ESUlHrY

v AN
0gv LA
zL N
o N é‘Lz °H“'
5 /
3DUNCSAIMAA % 4 vE
0A Z. oL |
INIONZ NO HIONIS e
INIONI NO ~
ANV ONNQND O ANon3 Ra - m v
INIONI HLIM SINGD
-430N3S 3NSS3d 110

gl
INION3
ALM INOD
il SHOLIANNDD
INIONI Z16 pd -
404 ONILL3S 8 TF
HOLMS did ¢ 8e
o0
sz B¢
- st y,
IVI3A HOVL 4 »y-©
Sr.g
S R
N
= " INIONI HLIM
= SIN0T ONd
L~ \,{ﬁ 7 ANIONI W04
Y3998, S3MM MOTTIR
) HOVL 3HL NON4
IASTIS HOVIE
N JIONIS ¥ NI
9z 3V S3HIM HOVL
ZEN wlod e
14 vz LZA
\vz Y
I z¢ ¢ ¢
s 1
—
v177 || | v
15 . 1ve \W
\ nx
33
T,
58
LE]
I=E
=40
[=]
o
m
3

2]
UILIA UNDH

Bl

(Wwl3Q oL ¥343H) ‘§S534d 10
Ndd

NOIiIN{)i\

)
|1|H\‘

NOLLNDL
HOIYOION!
033d4S v
HILIWHLY




S-6S COYOTE Il - 812/912S INSTRUMENTS AND ELECTRICAL

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

PAGE 19-42

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0Q022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicat (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Aitimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-150 KSAV0005 1
5. Ignition Switch MS35058-22 2
6. Qil Pressure Gauge (Electric) KSPWQO019 1
7. Qil Temperature Gauge (Electric) ™ KSPWO0Q17 1
8. RPM Gauge KSPW0028 1
8. Cylinder Head Temperature Gauge (Electric) *™* KSPW0017 1
10. 25 AMP Fuse KSES0020-25 1
11. 14 Gauge, In Line Fuse Holder KSES0019 2
12. 14 Gauge Female Spade Terminal, Blue IP-7128 20
13. 890 Withdrawal Fitting 8342 1
14 . Line Clamp, 3/8" FS-LCL 3/8 8
15. Straight Withdrawal Fitting 8330 2
16. Line Tee 8338 1
17 . 1/4" Fuel/Pito/Static Line, Blue FS-FL 25 ft
18. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 8
19. 14 Gauge Black Wire 14 GA WIRE/BLACK 26 ft
20. 14 Gauge Eye Terminal, Blue 5/32" KSESQ0003 4
21. 14 Gauge Red Wire 14 GAWIRE/RED 40 ft
22. Terminal Y Connector, Brass IP-YC 1
23. Key Start Switch 25-6 1
24. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 20 ft
25. 14 Gauge White Wire 14 GA WIRE/WHITE 20 ft
26. 2 Plex 20 Gauge Wire 62181-DELL 10 ft
27 . 14 Gauge Splice, Butt Connector |P-7132 4
28. 3/16" Aluminumn Pop Rivet - Cherry Q AAPQ-64 2
29, 5508 Spade Terminal 550B SPADE TERM 4
30. 14 Gauge Green Wire 14 GA WIRE/GREEN 15 ft
31. Battery ** PS12150-NB 0
32. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
33. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
34. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 3
35. Solenoid ™™ e 0
36. 30 AMP Fuse KSES0020-30 1
37 . Regulator/Rectifier*>>~ e C
38. 3/16" Baoit AN3-8A 2
39. 3/16" Thin Washer ANS60-10L 2
40Q. Teflon Tape ***** TEFLON TAPE 0

*Optional gauge.
~*Referenced from 912 battery box installation.
***Builder Supplies.

**Qil Temperature & CHT use the same type of gauge.
*3upplied with Engine.
weeeeSupplied with coolant temperature gauge.

10/24/02



NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

PAGE 19-43

# DESCRIPTION PART NUMBER QUANTITY
41 . Qil Pressure Swilch KSES0004 1
42 . Steel Nipple Fitting KSPWQ062 1
43 316" Shear Nut AN364-1032A 2
44 316" Large Washer AN970-3 2
45. 6MM Bolt X 16MM Boait MEX16 BOLT 1

***Suppiied with Engine,

nnnnnn

Referenced from 912 cocling system.

10/24/02



dANNIAS .2l
[ dLOAOD 59-S SUTHRR

£6/50/20

61



S-65 COYOTE Il - OPTIONAL 12" SPINNER

PAGE 1945

# DESCRIPTION PART NUMBER QUANTITY
1. Spinner Dome, 12" SPIN-12 1
2. Pan Head Phillips Bolt (5/8" long) KSHWO0071 10
3. Spinner Backing Plate, 12" - 912/912S (-1 §82) KPPWO0042 1
3. Spinner Backing Plate, 12" (-1 912) SPIN-BC12-582 1
4. 3/16" Nut Plate K-1000-3 10
5. 3/32" Aluminum Pcp Rivet 40APR1/4 20
6. Spinner Template 1

SPN-TEMP

04/24/2001



£0/¥2/01

€0G ATEWNASSY ONTIMOD
1 4LOAOD S9-S ESLULYSY

0c8aN




$-6S COYOTE Il - 503 COWLING ASSEMBLY

PAGE 19-47

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4 Turn Stud, 503 #180 19
2. Rubber Washer #201 23
3. Wear Washer Nylon #103 23
4. S5-6S Cowling Top, 503/912/91285 KPCW0038 1
5. Snap Ring #101 19
6. S-6S Cowling Bottom, 503/582/912 KPCW0037 1
7. 3/16" Bolt AN3-4A 4
8. 3/16" Plastic Washer PW-3 10
9. 3/32" Aluminum Pop Rivet 40APR1/4 46
10. 1/4 Turn Receptacle #302 23
11, 3/16" Nut Plate K-1000-3 2
12, 3/32" Aluminum Pop Rivet 40APR1/8 4
13. 1/4 Turn Stud #200 4
14 . 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 22
15. Exhaust Duct - Cowl KPCWQ0Q16 1
16. 1/8" Small Brass Washer ANS60-B4 12
17. Exhaust Duct Seal KPCW0019 1
18. Rubber Flap Retainer Strip 1/2X020 1

10/24/03



£0/v2/0l

S216/216/28C ATANASSY HONITMOD
I HLOAOD S9-S SUHEHEY




S-6S COYOTE Il - 582/912/912S COWLING ASSEMBLY

PAGE 1949

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4 Turn Stud, 912/912S #180 20
1. 1/4 Tumn Stud, 582 #180 19
2. Rubber Washer, 582 #201 23
2. Rubber Washer, 912/912S #201 24
3. Wear Washer Nylon, 582 #103 23
3. Wear Washer Nylon, 912/9128 #103 24
4. S-6S Cowling Top, 503/582/912/9128 KPCWO0038 1
5. Snap Ring, 582 #101 19
5. Snap Ring, 912/8128 #101 20
8. S-6S Cowling Bottom, 503/582/912/9128 KPCWO0037 1
7. 3/16" Truss Head Bolt AN526-C1032R12 4
8. 3/16" Plastic Washer PW-3 10
9. 3/32" Aluminum Pop Rivet, 912/9125 40APR1/4 48
9. 3/32" Aluminum Pop Rivet, 582 40APR1/4 46
10. 1/4 Turn Receptacle, 582 #302 23
10. 1/4 Turn Receptacle, 912/9128 #302 24
11. 3/16" Nut Plate K-1000-3 2
12. 3/32" Aluminum Pop Rivet 40APR1/8 4
13. 1/4 Turn Stud #200 4
14. Qil Tank Access Door, 912/912S Only * KPCWQ025 1
15, Aluminum Strip, 3/4" x .020x 7" * ** KAAC0039-1 1
16. Vinyl Fabric, 2 1/2" x 3 1/2" * KAACO0039-2 1
17. 1/8" Aluminum Pop Rivet - Avex ** 1691-0410 8

*Raw Stock, cut into 2 pieces.
**912/9128 only.

10/24/03



eB/et/Tt

09-61

RRAFINNIST S—65 STANDARD WING
WING ROOT, AILERON/FLAP,
HORIZONTAL STABILIZER,

AND RUDDER GAP SEALS



S-65S COYOTE |l - STANDARD WING GAP SEALS

PAGE 19-51

# DESCRIPTION PART NUMBER QUANTITY
1. Bottom Wing Root Seal, LH KPWI0012-L 1

2. Bottom Wing Root Seal, RH KPWi0012-R 1

3. #6 Small Pan Head Screw 6RX1/2 PHS 20

4. Foam Rubber Strip, 3/8" x 3/16" WS-FS 21ls
5. Gap Seal GAP-2 42 ft

6. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 52

10/06/1997



£6/12/S0

ANV

TVINOZIHOH

NOAH IV

g ~. J .
- , L
p
- , ot ~. .
( . . .
’ P
L . g ,
~
s R 4
4 ’
,
L’ . T, , ’)
P -
R - .
| - . . .
- . .
N 4 L4 ts
/ - .
,
. .
.
- -
Rarets e L7
- . ,
P - ’
P . .
- , v

d4ddnd

SIVHS dVD
NMH7ZITIIV.LS
AV

ONIM 91T S9

¢561



$-6S COYOTE Il - 116 WING GAP SEALS

PAGE 19-53

# DESCRIPTION PART NUMBER QUANTITY
1. Bottom Wing Rooct Seal, LH KPWI0012-L 1

2. Bottom Wing Root Seal, RH KPWI0012-R 1

3. #6 Small Pan Head Screw BRX1/2 PHS 20

4. Foam Rubber Strip, 3/8" x 3/16" WS-FS 2rs
5. Gap Seal GAP-2 36 ft

6. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 52

10/06/15997



¥6/G0/50

ONINIVA LTI LOMLIS (VM0
I 9L0A0D S9-S C=CULYs

AN

NMOHS 3dI1S 1437 310N

+¥G-61



S$-6S COYOTE Il - FORWARD STRUT FILLET FAIRING PAGE 19-55

# DESCRIPTION PART NUMBER QUANTITY
1. Forward Strut Fairing W-FSFF-RH 1

2. Forward Strut Fairing W-FSFF-LH 1

3. #6 Small Pan Head Screw 6RX1/2 PHS 2

4 1rls

. High Density Foam Tape, 1/8" x 1/4" x 40" 1/8-FS

05/07/1997



£6/L0/2}

N
[
/
3
10-02

MDBBY

RREMSS S—-65 COYOTE II
FLOAT ADAPTOR KIT




S-6S COYOTE Il - OPTIONAL FULL LOTUS FLOAT KIT

PAGE 20-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-17A 2
2. Upper AFT Fitting, RH FLT-UAF-R 2
3. 3/16" Shear Nut AN364-1032A 16
4. 316" Bolt AN3-12A 16
5. AFT Side Brace FLT-ASB(6) 2
6. 1/4" Bolt AN4-15A 4
7. 1/4" Shear Nut AN364-428A 16
8. Horizontal Stabilizer Attach Bracket $2-SAB 4
9. Main Gear Attach FLT-MGA 2
10. Cross Beam FLT-CB(6) 2
11. 5/16" Tensile Nut AN365-524A 8
12. 516" Thick Washer ANSE0-516 8
13. 1" x 1" PVC Block FLT-1X1PVC 8
14. 3/16" Boit AN3-5A 2
15. U Bracket, 1 5/8" SU-158 8
16. 1/4" Bolt AN4-24A 8
17. 1/4" Bolt AN4-15A 6
18. 5/16" Bolt AN5-20A 8
19. 3/16" Thick Washer ANSE0-10 8
20. Forward A Beam Brace FLT-FABB(E) 2
21. Forward Brace End Fitting FLT-ENDFT 4
22 . Forward Side Brace FLT-FSB(6) 2
23. Forward Cross Bearn Attach Fitting FLT-FCBAF' 2
24 . 1/4" Plastic Washer Pw-4 8
25. Nose Gear Mount FLT-NGMT 1
26 . 1/4" Thin Washer ANG60-416L 2
27. Upper AFT Fitting, LH FLT-UAF-L 2

04/13/1993



WALSAS MTLVHAH
[T 1LOAOD TX9—-S/S9-S SUYSY

6LC0N

LS S G
LY
)/ /
@'“*@‘"——@{; ,/--—‘@‘“"“O
W ,/
. L,-Zi-—’,

21,

25y 00,0
A
by
Iofirny ntn
01,0010y h)

1rlt
ity

D
‘2,
7

11,0,

ryrten

—-——(
o /
-~ / /
B -@-& >~ ¢=~-§--am)
NI
\\)
%} uA o=
N el m
m
/) S F
©-6; -&--aiQ §
=

"AONVHYITD vC3d

¥3AANY Y04 H¥3HIID0 SISOH
HLOB 311 dIZ ONY TIvMIuid
0L 3SOH 3INO 1108 :3J10N

7,
i,
l;;’/»,/”
(AT
YA
'1),04
Qs
/

S30vyE 39v13SN4
QuYMd04 0L SENNOW

ABWASSY 3800
HI1v3IH 33S

o

INIONT

11—

T3INVA LNIWMHLSNI

¥6/50/S0

HOLviavy Q0L

€£0-0¢



5-65S COYOTE Il - OPTIONAL HEATER SYSTEM ASSEMBLY

PAGE 20-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-4A 3
2. 3/16" Shear Nut AN364-1032A 3
3. 3/18" Thin Washer ANSE0-10L 6
4. 1/2" Cushioned Tube Clamp MS21919-DG8 2
5. Hose Clamp, 1" 5-5210 6
6. 5/8" Heater Hose HEATER HOSE 5/8 21 in
7. 5/8" Heater Hose HEATER HOSE 5/8 24 in
8. 1" Radiator Hose, 2 @ 4" RADIATOR HOSE 8 in
9. Hose Cover H-HC 2
10. Zip Ties ZIP TIES 5
11. Control Vaive 277813 1
12. 5/8" Heater Hose HEATER HOSE 5/8 18 in
13. 1" To 5/8" Tee H-TEE 2
14. Hose Clamp, 1 1/2" 5-5216 4
15 . Push Pull Choke Cable 4-336 1
16 . 1" Cushioned Tube Clamp MS21919-DG16 1

06/10/1998



ATHNHSSY HH0D dHLVHH

SR )

I ALOAOD S9-—5

Ledn

— L

—
—

TINVG INIWNHLISN

-
_

£6/€1L/70

B
4 N

.
A
N

D0V 01

)

HOL!
31 AH0OSSH

jats

ONNCHO 0L

G0-0¢2



S5-6S COYOTE Il - OPTIONAL 582/912/912S HEATER CORE ASSEMBLY

PAGE 20-06

# DESCRIPTION PART NUMBER QUANTITY
1. Heater Core 21608 1
2. Fan 032207 1
3. Fan Mounting Plate H-HFMP 2
4. 3/16" Truss Head Bolt AN526-C1032R12 4
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 4
6. 5/8" Nipple 80146 2
7. 14 Gauge Splice, Butt Connector IP-7132 3
8. 14 Gauge Black Wire 14 GA WIRE/BLACK 2 ft
9. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 1
10. 14 Gauge Red Wire 14 GA WIRE/RED 3.5 ft
11. 14 Gauge Eye Terminal, Biue 3/16" IP-7102 3
12. Ignition Switch MS35058-22 1
13. 14 Gauge Red Wire 14 GAWIRE/RED 25 ft
14 . 14 Gauge, In Line Fuse Holder KSES0019 1
15. 10 AMP Fuse KSES0020-10 1

07/17/2000



o [N}
« @
=2 o
& N
(=)
[6)]
™~ g
~SAFETY WIRE o
A/ \\ N
< 2 \\ﬁ 14 ~
~o 13 -
/// \\ L~
~ -7 _ - //MJu
FIREWALL -7
17

\ ’ g

O/_‘OOjAM

|
BTN /s
|
LocTiTe ) _m/é//
:/M e
MOUNT HOLE .

LOCATED ON RH SIDE _-~
OF GEAR BOX 7

MD1214
REV. C

RPN S5-65 COYOTH
OPTIONAL 912 MUIMFLER HEATHR ASSEMBILY



$-6S COYOTE Il - OPTIONAL 912/912S MUFFLER HEATER ASSEMBLY

PAGE 20-08

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 26
2. Adjustable Cable Ferrule 12553 1
3. Reverse Cable Stop BPHWO0006 1
4. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 8
5. Air Diverter Assembly KASY0006 1
6. Air Diverter - Slide * KASY0006-1 0
7. Air Diverter Body * KASY0006-2 0
8. 10MM Bolt M10X20 1
9. Hose Clamp, 1 3/4" 5-5220 3
10. 1 1/2" Heater Duct/Creet Hose CREET HOSE 5 ft
11, 3/16" Shear Nut AN364-1032A 1
12. 3/16" Thin Washer AN960-10L 2
13. 1/4" Plastic Washer PW-4 2
14. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 4
15. 3/16" Bolt AN3-4A 1
16. Control Cable 48701-0-96 1
17. Inlet Tube KPSY0053 1
18. Inlet Manifold KPSY0030 2
19. $6 912 Heater Wrap KPSY0013 1
20. Muffler Wrap Stand Off KPSY0017 2
21. Fiberglass Rope 8815K162 4 ft
22. 3/16" Bolt AN3-5A 1
23. Cushioned Tube Clamp MS21919-DG24 1
24. Angle Bracket KPSY0016 1
25. Set Screw KSHWO0043 2
26. 6MM Hex Nut 6MM HEX NUT 1
*Componant of KASY0006.

3/15/2005



ve/81/50

HEATHR CORE ASSEMBLY
WITH OPTIONAL SHROUD

60-07



S-6S COYOTE Ii - OPTIONAL 912/912S HEATER CORE ASSEMBLY

PAGE 20-10

(WITH OPTIONAL SHROUD)

# DESCRIPTION PART NUMBER QUANTITY
1. Heater Core 21608 1

2. 3/32" Aluminum Pop Rivet 40APR1/8 4

3. Foam Strip, 1/8" x 1/4" FS-1/8X1/4 2 ft
4. Heater Shroud KPSYQ008 1

5. Hose Clamp, 1 3/4" 5-5220 " 2

6. 1 1/2" Heater Duct/Creet Hose CREET HOSE 10 ft

7. ZIP TIES 8

Zip Ties

05/07/1897



56/60/90

FE SPINNER FOR
ASSEMBLY DETAILS

m

FRFENNIST S-6S COYOTE I
912 OPTIONAIL WARP DRIVE PROPELLER ASSEMBLY

L1-0¢



PAGE 20-12

S-6S COYOTE Il - OPTIONAL 912/912S WARP DRIVE PROPELLER ASSEMBLY

DESCRIPTION PART NU‘MBER QUANTITY

#

1. 5/16" Boit AN5-43A 8
2. 5/16" Thick Washer ANSB0-516 12
3. Crush Plate * EG-CRUSH-PLATE-912 0
4 . 3-Blade Warp Drive Propeller, 9125 : KSPWO0005-S 1
4. 2-Blade Warp Drive Propeller, 912 KSPWQ005 1
5. Spinner Backing Plate, 12" - 912/9128 ™ KPPWO0042 0
6. 1" Prop Extension Assembly KAPWO0012 1
7 . Flange Bushing - 912 KPPWO0038 6
8. 5/16" Tensile Steel Loc Nut AN365-524C 6

*Supplied with engine.
**Referenced from Spinner. 06/13/2001




L6/L1/01

0L (S13AY TV)

X0d dVIN "TVNOILLdO
[I HLOAOD S9—S SUULER

¥09Zan

o €1-02



$-6S COYOTE Il - OPTIONAL MAP BOX

PART NUMBER

PAGE 20-14

# DESCRIPTION QUANTITY
1. Top Angle KPIPC019 1
2. Map Box Top KPIPOO20 1
3. Map Box FWD Close Out KPIP0021 1
4 Side Angle KPIP0022 2
5. Map Box KPIP0023 1
6. Map Box Door KPIPO024 1
7. FWD Attach Bracket - RH KPIPQ025-R 1
7. FWD Attach Bracket - LH KPIP0025-L 1
8. Loc Washer ANS35-B4 2
9. Brass Door Hinge . KSIPQ006 2
10. 1/8" Aluminum Pop Rivet - Avex 1691-0410 60
11. Map Box Knecb KSAC0012 1
12. Door Catch KSIPO0Q7 1
13. 3/16" Shear Nut AN364-1032A 1
14. 1/8" Small Brass Washer ANS60-B4 12
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
16. Brass Nut IP-BN 2
17 . Brass Bolt IP-BB 2

10/17/1997



G1-0¢

COUNTERSINK HOLES

86/60/90

COUNTERSINK HOLE

mm%.%mﬂ;z OWOmm TUBE

MD3223

18
RARIMIES >—6> COYOTH Il
OPTIONAL VENTRAL FIN ASSEMBLY
FOR TRIKE WITH NOSE WHEEL PANTS OR FLOAT PLANES



PAGE 20-16

§-6S COYOTE |l - OPTIONAL VENTRAL FIN ASSEMBLY & INSTALLATION (TRIKE ONLY)

# DESCRIPTION PART NUMBER QUANTITY
1. Attach Angle KPVS0026 1
2. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-46 4
3. 1/4" Boit* AN4-16A 0
4. 1/8" Aluminum Countersink Rivet AACQ-4-2 6
5. 1/8" Stainless Steel Pap Rivet - Cherry Q CCPQ-42 18
6. Ventral Fin Gusset KPVS0024 4
7. Afttach Angle KPVS0025 1
8. Foam Strip, 3/8" X 1/2" 3/8-FS 72 in
9. Ventral Fin Top Spar KPVS0029 1
10. 3/16" Thick Washer ANS60-10 6
11. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 6
12. Ventral Fin Bottom Spar KPVS0030 1
13. Skid Block KPVS0027 1
14 . 3/16" Thin Washer ANS60-10L 1
15. Aluminum Tube, 1/2" x .035 x X" ** KAACQ0016-1 0
16. Ventrai Fin Raw Stock Kit KAACQ0016 1
17 . Aftach Angle KPVS0023 2
18. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 4
19. 3/16" Bolt AN3-13A 1
20. 3/16" Shear Nut AN364-1032A 1
21. #8 Pan Head Screw 8X1/2 PHS 2
22. Fabric KAAC0016-2 0
23. 2" Surface Tape KAAC0016-3- 0 ft
24 . Fabric Adhesive ™" _ 0
*Referenced from Tail Channel Assembly.
**Builder must fabricate from raw stock. 06/10/1998

**Builder Supplies.



86/S1/90

NOSE GEAR

FLOORBOARD

(A) LOCATE SPRING IN SECOND HOLE
(B) LOCATE BRACKET 2 1/2" FROM TABS

MD3227

RARVYMIES S-65 COYOTE II
YAW STABILIZATION SPRING INSTALLATION

L1-0¢



S-6S COYOTE Il - OPTIONAL YAW STABILIZATION SPRING INSTALLATION

PAGE 20-18

# DESCRIPTION PART NUMBER QUANTITY
1. Large Cotter Pin MS24665-285 2
2. Stabilization Cable KARDQOO10 2
3. Steer Spring TW-5-SPR 1
4. Adjustable Tang ST-16 1
5. 3/16" Plastic Washer PW-3 6
6. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
7. Notched Gusset JS-IGN 1
8. 3/16" Bolt AN3-10A 1
9. 3/16" Shear Nut AN364-1032A 1

06/25/1998



66/LL/C1

MB3673

RARINIES S—-65 STANDARD AND 116 WING
OPTIONAL SWING WING SYSTEM, WING SUPPORT

6L-02



S-6S COYOTE Il - OPTIONAL SWING WING SYSTEM

WING SUPPORT - STD & 116 WING

PAGE 20-20

#_ DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Shear Nut AN364-524A 2
2. 5/16" Thin Washer ANSB0-516L 2
3. 5/16" Eyebalt AN44-13A 2
4. Lift Strut Connector KPLS0002 2
5. 3/16" Bolt AN3-14A 4
6. Trailing Edge Support Tube, Upper KPWI0316 2
7. 3/16" Shear Acorn Nut 22NKM02 4
8. 3/16" Bolt** AN3-7 2
9. 3/16" Castle Nut ** AN310-3 2
10. Loc Ring RL 27 1/4 2
11. Flap Support, 1/2" x .035 x 20" Aluminum Tubing *** KAAC0029-4 2
12. 1/4" Quick Pin PIN 1/4X1.5 8
13. Trailing Edge Support Tube, Middle KPWI0317 2
14 _ Trailing Edge Support Tube, Lower KPWI0318 2
15. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 16
16 . Pivot Tube KPWI0319 2
17 . Leading Edge Support Tube, Lower KPWI0315 2
18. 3/16" Quick Pin PIN-3/16X.9 2
19. Leading Edge Support Tube, Lpper KPWI0314 2
20. 1/4" Single Ear Nut Plate MS21071-L4 2
21. 3/32" Aluminum Pop Rivet 40APR1/4 4
22. 1/4" Quick Pin PIN 1/4X1.2 2
23. Aluminum Bushing, 1/4" x .028 x 1 1/4" ** ! KAAC0029-2 0
24 . 3/18" Thin Washer ANY60-10L 4
25. 3/16" Plastic Washer * PW-3 0
26. 3/16" Thin Washer * ANSB0-10L 0
27 . 1/4" Bolt AN4-22A 2
28. 1/4" Thick Washer ANGE0-416 4
29. Swing Wing U Bracket - Lower KPWI0275 2
30. 1/4" Shear Acorn Nut 52NKTE-048 2
31. Aluminum Bushing, 3/8" x .058 x 3/16" ** KAAC0029-3 0
32. Swing Wing Carry-All KPAC0153 1
33. 3/16" Bolt AN3-7A 2
34. 3/16" Thick Washer AN960-10 2
35. I-Nut KPAC0151 2
36. 3/16" Shear Nut AN364-1032A 2
37. Drilled Bushing Aluminum Insert JS-BUC-B 2
38. 1/2" Black Foam Tape ™™ KSAC0021 12 in
39. Swing Wing - Raw Stock Kit KAAC0029 1
40. Adjustable Tang - Bent ST-16-BENT 2
41 . Trailing Edge Doubler/Extension KPWI0331 2
42 . Adjustable Tang ST-16 2

*Supplied with Base Kit. .

**Replaces part in Base kit.
***Only necessary with Bubble Doors.

****Builder must modify.

05/21/2001



66/L11C)

L2-0¢

/
g \
| 7 - 3
L \ r\),\J/ \/
ya W Wty

4 REF. VERTICAL
STABILIZER

RMlM4>2D>xO WING ONLY

MD3674

RRFEIMISS S-63 STANDARD AND 116 WING
OPTIONAL SWING WING SYSTEM TAILL BRACE AND HARDWARE



PAGE 20-22
$-65 COYOTE Il - OPTIONAL SWING WING SYSTEM

TAIL BRACE & HARDWARE - STD & 116 WING

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Quick Pin PIN-3/16X.9 4
2. Adjustable Tang * _ ST-16 4
3. Shackle RL-205-T 2
4. Tail Brace KPWI0320 2
5. 3/16" Stainless Steel Pop Rivet - Cherry Q ‘ CCPQ-62 4
6. Skylight Support, Left KPWI0321-L 1
7. Skylight Support, Right KPWI0321-R 1
8. 1/8" Aluminum Pop Rivet - Avex 1691-0410 6
9. 1/8" Stainless Steel Pop Rivet - Cherry Q ** CCPQ42 16

10. Tail Brace Extender, 7/8" x .058 *, ** KAAC0029-5 0

*Builder must modify, refer to text for instructions.
ok
Standard Wing ONLY. 05/21/2001



66/8¢/Z1

PLACE THIS WASHER TO EITHER
THE FRONT OR BACK DEPENDING
ON THE BEST FIT.

RS S-65 COYOTE 11

OPTIONAL SWING WING SYSTEM,

UNIVERSAL HINGE

MD3I669

€202



S-6S COYOTE 1l - OPTIONAL SWING WING SYSTEM

UNIVERSAL HINGE - STD & 116 WING

PAGE 20-24

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Thin Washer * ANS60-10L 0
2. 316" Bolt* AN3-23A 0
3. 3/16" Single Ear Nut Plate " MS21051-L3 0
4. 3/32" Aluminum Pop Rivet * 40APR1/8 0
5. 3/16" Tensile Nut * AN365-1032A 0
6. Aluminum Bushing, 1/4" x .028 x 1 7/8" * , ** KAACO0004-4 0
7. Trailing Edge Spar Root Fitting * W-TES-RF 0
8. 1/4" Bolt* AN4-16A 0
9. 1/4" Thick Washer * ANSB60-416 0
10. 1/4" Shear Nut AN364-428A 4
11. 1/4" Boit AN4-22A 2
12. 1/4" Thin Washer ANS60-416L 4
13. Swing Wing Swivel Block KPWI0271 2
14 . Stainless Steel U Bracket KPWI0323 2
15. 5/16" Bolt * AN5-20A 0
16. 5/16" Thick Washer * ANSE0-516 0
17. 5/16" Tensile Nut * AN365-524A 0
18. Aluminum Bushing, 3/8" x .065 x 1/4" ** KAAC0029-1 0

*Reference Wing, supplied with Base Kit.
**Builder must fabricate from raw stock.

12/17/1999



€0/20/80

SLNNOW SOINOIAV "IVNOILJO
ALOAOD S9-S5 USRI

L3ZvAN

v NOIVIS — 3

OSTV J¥3H 13AY

L ettt
\

G2-0¢



S-65 COYOTE Il - OPTIONAL AVIONICS MOUNTS PAGE 20-26
# DESCRIPTION PART NUMBER QUANTITY
1. VHF Antenna Backing Plate KPAVD001 1
2. 1/8" Aluminum Rivet AAPQ-42 16
3. Triple Radio Mount Plate-LH KFPAV0004-L 1
3. Single Radio Mount Plate-LH KPAV0002-L 1
3. Double Radio Mount Plate-LH KPAV0003-L 1
4 . Single Radio Mount Plate-RH KPAV0002-R 1
4 . Double Radio Mount Plate-RH KPAV0003-R 1
4 . Triple Radio Mount Plate-RH KPAV0004-R 1
5. 1/8" Stainless Steel Rivet CCPQ-42 4
6. 1/2" Cushion Clamp MS21919-WDGS8 2
7. 3/16" Bolt AN3-3A 2
8. 3/18" Thin Washer ANS60-10L 2
9. 3/18" Shear Nut AN364-1032A 2
10. Headset Jack Mount Plate KPAVQ017 1
11. Hummer Tang ' T12-HT6 2
12. 3/16" Stainless Steel Rivet CCPQ-62 2

8/29/02



	PARTS 19-22.pdf
	PPR - S-6S

	Parts page turning.pdf
	Page turn 1.pdf
	Page turn 2.pdf
	Page turn 3.pdf




